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TEST REPORT (MODIFICATION 1)

REFERENCE STANDARDS:

FCC 47CFR Part 2.1093 (10-1-11 Edition)

NIE coooieeee e :
Approved by

39687RRF.001A1 oy Firmado digitalmente por
) Alejandro Llamas Rodriguez
Fecha: 2014.02.14 11:26:03

(name / position & signature) ............... ; A-Llamas/RFLabManager -~ . e
Elaboration date ..........cccccoeeviiinneennn. L. 2014-02-13

Identification of item tested................ : BLACK

Trademark ......cccoovvvveviiiiiini . Boeing

Model and/or type reference ................. :

Serial number .......cccceeeeeeiiiiie, .

Other identification of the product ........ :

Mo8&ACK / Type: BLK1

IMEI: 035891240080995, IMEI: 035891240081126
HW Version: 4.0.2
SW Version: 1.2.0
FCCID: H8V-BLK1

Features ......ccovvvevii i : Data/Voice GSM (Worldwide) at 850/900/180830 Mhz (2G)
Data/Voice UMTS/HSPA at 850/1800/2100MHz (3G)
Data at LTE FDD band 1 (2100MHz), Band 4(1700MHz) 8and
17(700MHz)
Bluetooth, WLAN, USB, HDMI, PDMI

Description ........evveeviiiiiiieiieeiieieens Smartphone.

Applicant ... : The Boeing Company

AdAIESS ..o e ; 7700 Boston Blvd. Sprinfield, VA 22153

CIF/NIF/Passport......ccccovvvcuvvieeeeiiiiiionn,

Contact person:

N/A
Brian Chapman
703.270.6714

brian.s.chapman@boeing.com

Test samples supplier..........ccceceeeeenne :

Same as applicant

Manufacturer ......cccoeeevveeeeeiiieiiiieieeinns :

Same aplaant

Report N°(NIE): 39687RRF.001A1

Page 1 of 135 20248



AT4©

WiRr€eLESS

Test method requested............coooeeeel

Standard ........coeeeiiiieee )

Test procedure

Non-standardized test method ............

Used instrumentation ............ccceeeeeeee..

:See Standard

1. FCC 47 CFR Part 2.1093. Radiofrequency radiatigrosure
evaluation: portable devices.

2. FCC OET KDB 450824 — SAR Probe Calibration and &yst
Verification Considerations for measurements at W5z — 3 GHz
(January 2007).

3. FCC OET KDB 941225 D03 — Recommended SAR Test Rexuc
Procedures for GSM/GPRS/EDGE.

4. FCC OET KDB 941225 D01 — SAR Measurement Procedore3G
Devices (October 2007).

5. FCC OET KDB 941225 D02 — SAR Guidance for HSPA, ASP
DC-HSPA and 1x Advanced (May 2013).

6. FCC OET KDB 248227 — SAR Measurements Procedures
802.11a/b/g Transmitters (May 2007 — Revised).

7. FCC OET KDB 941225 D05 — SAR Evaluation Consideratifor
LTE Devices (May 2013).

8. FCC OET KDB 648474 D01 — SAR Evaluation Consideratifor
Handsets with Multiple Transmitters and Antennaep{008).

..PERFO019.
N/A

=

Dosimetric E-field probe SPEAG ES3DV3

Data acquisition device SPEAG DAE4

Electro-optical converter SPEAG EOC3

750 MHz dipole validation kit SPEAG D750V3

900 MHz dipole validation kit SPEAG D900V2

1800MHz dipole validation kit SPEAG D1800V2

2000MHz dipole validation kit SPEAG D2000V2

2450 MHz dipole validation kit SPEAG D2450V2

Robot STAUBLI RX60BL

10 Robot controller STAUBLI CM7MB

11.SAR measurement software SPEAG DASY52 V52.8.2.969

12.SAR postprocessing software SPEAG SEMCAD X

13.Measurement server SPEAG DASY5 SE UMS 011 BS

14.SAM head-body simulator SPEAG Twin SAM V4.0

15.0val flat phantom SPEAG ELI 4

16.Head and Body Tissue Equivalent Liquids for 750 MI®0MHz,
1800MHz, and 2450MHz bands

17.Radio Communication Tester R&S CMU 200

18.Wideband Radio Communication Tester R&S CMW 500

19.Vector network analyzer Agilent FieldFox N9923A

20.Dielectric probe kit SPEAG DAK-3.5

21.Power meter R&S NRVD

22.Power sensor R&S NRV-Z51

23.Power sensor R&S NRV-Z1

24.RF Generator R&S SMU200A

25.DC Power supply R&S NGSM 32/10

26.Dual directional coupler NARDA FSCM 99899

27.Dual directional coupler HP 778D.

28.Power amplifier MITEQ AMF-4D-00400600-50-30P

29.Handset positioner SPEAG Device Holder

©CoNOOA~®WN

Report template NQ ......cooeeveveeeveienene...

FDT11_14

IMPORTANT: No parts of this report may be reprodiice quoted out of context, in any form or by argams, except in full, without the previous

written permission of. AT4 wireless.
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Competences and guarantees

AT4 wireless is a testing laboratory accreditedh®y National Accreditation Body (ENAC -Entidad Nawal de
Acreditacion), to perform the tests indicated ia @ertificate No. 51/LE 342.

In order to assure the traceability to other natiand international laboratories, AT4 wireless aaslibration
and maintenance programme for its measurement reguaip

AT4 wireless guarantees the reliability of the dat@sented in this report, which is the result oé t
measurements and the tests performed to the iteler uast on the date and under the conditionsdstatethe

report and,

it is based on the knowledge and teehrfacilities available at AT4 wireless at the ¢inof

performance of the test.

AT4 wireless is liable to the client for the maimé@ce of the confidentiality of all information a&td to the item
under test and the results of the test.

General conditions

1.
2.

This report is only referred to the item thas bhadergone the test.

This report does not constitute or imply onaten an approval of the product by the Certification
Bodies or competent Authorities.

This document is only valid if complete; no jErreproduction can be made without previous
written permission of AT4 wireless.

This test report cannot be used partially diulhfor publicity and/or promotional purposes watht
previous written permission of AT4 wireless and Auereditation Bodies.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghte following documents:

1.

2.

FCC OET Bulletin 65, Supplement C (Edition 01);0Evaluating Compliance with FCC Guidelines
for Human Exposure to Radio Frequency Electromagkétlds”.

FCC OET KDB 865664 — SAR Measueats Requirements for 3-6 GHz (October 2006).

Report N°(NIE): 39687RRF.001A1 Page 4 of 135 20248
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Usage of samples

Samples undergoing test have been selectethéylient

Sample M/01 is composed of the following elements:

Control N° Description Model IMEI Date of reception
39687/76 Handset PureSecure 035891240080995 2003-07
39687/42 Battery - - 2013-08-28
39687/47 Battery 2013-08-28

39687/123 Battery 2013-08-28

Sample M/02 is composed of the following elements:

Control N° Description Model IMEI Date of reception
39687/27 Handset PureSecure 035891240081126 2003-07
39687/42 Battery - - 2013-08-28
39687/47 Battery 2013-08-28
39687/123 Battery 2013-08-28
1.

Sample M/01 has undergone the test(s) specifiedhiclause “Test method requested”: Conducted agera
output power.

Sample M/02 has undergone the test(s) specifisdhbclause “Test method requested”: SAR evaluaton f{
2G, 3G, LTE and 802.11 b/g modes.

Testing period

The performed test started on 2013-08-12 and fisin 2014-01-15.
The tests have been performed at AT4 wireless.
Environmental conditions

In the chamber for measurements, the followingtimiere not exceeded during the test:

Temperature Min. = 19,25 °C
Max. = 24.41 °C
Relative humidity Min. = 48.86 %
Max. = 68.12 %
Report N°(NIE): 39687RRF.001A1 Page 5 of 135 20248



AT4@

WiRr€eLESS

Modifications to the reference test report

It was introduced the following modifications inspect to the test report 39687RRF.001 related thighsame
samples, in the next clauses and sub-clauses:

CLAUSES / SUB-CLAUSES

MODIFICATION

JUSTIFICATION

Appendix A.2.1. Measurement
System

Detailed measurement system

information has been included.

Information requested.

Appendix B. 1.3. Test signal, Output
Power and Frequencies.

Antenna separation distances
have been updated.

Information updated.

Appendix B. 2.Conducted Average
Power Measurements

Detailed conducted average
power measurements settings
have been included.

Information requested.

Appendix B. 3.Tissue Parameters
Measurements.

SAR dielectric parameters for

835 MHz, 1750 MHz and 1900

MHz have been included.

Information requested.

Appendix B. 3.Tissue Parameters
Measurements

Composition/Information of
Tissue simulation liquids has
been included.

Information requested.

Appendix B. 4. System Validation
Measurements

Validation results for 1800 Band

for Body TSL Variability
measurements.

Information updated.

Appendix B. 5. Measurement result
for SAR

All SAR results have benn
updated and Max SAR results
have been scaled to maximum

tune-up tolerance.

Information updated.

Appendix B. 5. Measurement result
for SAR

Variability measurements have
been included.

Information updated.

Appendix C: Measurement Reports.

Correct communication system
for some GPRS and LTE Bands
have been updated.

Information updated.

Appendix C: Measurement Reports.

Date of measurement in all plots
have been included.

Information requested.

Appendix D: System Validation
Reports.

System Validation plots have
been included.

Information requested.

Appendix E: Variability Reports

Variability plots have been
included.

Information requested.

Appendix G: Photographs.

Appendix eliminated.
Photographs included in a
separated document.

Action requested.

Report N°(NIE): 39687RRF.001A1
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Summary

Considering the results of the performed test atingrto FCC 47CFR Part 2.1093, the item under it
COMPLIANCE with the requested specifications specified indtaendards.

The maximum 1g volume averaged SAR found during tds$t has been 1.19 W/kg, for body position an& LT
Band 4 (1 RB, 20MHz, QPSK mode)

NOTE: The results presented in this Test Reporlyapply to the particular item under test estatdidlin page 1
of this document, as presented for test on the(g)aghown in section, “USAGE OF SAMPLES, TESTING
PERIOD AND ENVIRONMENTAL CONDITIONS".

Remarks and comments

1: Testing of the lowest and highest channels it mexessary according to the FCC OET 941225 D03
“Recommended SAR Test Reduction Procedures for GHRS/EDGE”.

2: GSM, GPRS and EDGE mode tested only for on&ipngiue to testing reductions mentioned in FCCTOE
KDB 941225 D03 — Recommended SAR Test Reductiond®ares for GSM/GPRS/EDGE.

3: Testing of EDGE mode is not required accordm§€C OET KDB 941225 D03 — Recommended SAR Test
Reduction Procedures for GSM/GPRS/EDGE.

4: Testing of HSDPA mode is not required according=-CC OET KDB 941225 D01 — SAR Measurement
Procedures for 3G Devices (October 2007).

4: Testing of other channels in each band is optisen the maximum output channel SAR fulfils thsting
reductions mentioned in FCC OET KDB 248227 — SARaMeements Procedures 802.11a/b/g Transmitterg
(May 2007 — Revised), paragraph “Frequency Cha@pefigurations”.

5: Testing 802.11g and 802.11n is not required uthe testing reductions mentioned in FCC OET KDB
248227 — SAR Measurements Procedures 802.1la/bémsihitters (May 2007 — Revised), paragraph
“Frequency Channel Configurations”.

6: Testing other channels is not required due eaelsting reduction mentioned in FCC OET KDB 941P2f5 —
SAR Evaluation Considerations for LTE Devices (M2)13).

7: Testing of Bluetooth mode is not required actwgdo FCC OET KDB 447498 D01 General RF Exposure
Guidance v05r01, paragraph “4.3.1. Standalone ®AReixclusion considerations Individual Transnstter

8: Zoom scan is not required due to Area scan basgdstimation mention in FCC 447498 D01 — General
Exposure Guidance (May 2013).
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Testing verdicts

Not applicable ..., : NA
PaSS. ... P
Fall oo  F
NOt MEASUred........ccoeeeriiiiiiieeer it e : NM

700 MHz band

FCC 47CFR Part 2.1093 Paragraph VERDICT
NA| P | F [ NM
(d)(2) LTEBand 17 P
850 MHz band
FCC 47CFR Part 2.1093 Paragraph VERDICT
NA| P | F [ NM
(d)(2) GSM P
(d)(2) GPRS P
(d)(2) EDGE NVE
(d)(2) WCDMA Band V P
(d)(2) HSDPA and HSDPABand V NM*
3 and 4: See Remarks and Comments.
1900 MHz band
FCC 47CFR Part 2.1093 Paragraph VERDICT
NA| P | F [ NM
(d)(2) GSM P
(d)(2) GPRS P
(d)(2) EDGE NM3
(d)(2) WCDMA Band II P
(d)(2) HSDPA and HSDPABand || NM*
(d)(2) LTEBand 4 P
3 and 4: See Remarks and Comments.
2450 MHz band
FCC 47CFR Part 2.1093 Paragraph VERDICT
NA|] P | F [NM
(d)(2) 802.11b P
(d)(2) 802.11g NM®
(d)(2) 802.11n NM®
(d)(2) Bluetooth NM’
5 and 7: See Remarks and Comments.
FCC 47CFR Part 2.1093 Paragraph VERDICT
NA| P | F [ NM
(d)(2) Simultaneous multi-band transmission P
Report N°(NIE): 39687RRF.001A1 Page 8 of 135 20248
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APPENDIX A: Test Configuration
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1. GENERAL INTRODUCTION

1.1. Application Standard

The Federal Communications Commission (FCC) sets ltmits for General Population /
Uncontrolled exposure to radio frequency electramegig fields for transmitting devices designed
to be used within 20 centimetres of the body of tser under FCC 47 CFR Part 2.1093 -
“Radiofrequency radiation exposure evaluation: gdae devices”, paragraph (d)(2).

1.2. General requirements

The SAR measurement has been performed continuigg following considerations and
environment conditions:

- The ambient temperature shall be in the rang&88€C to 25°C and the variation shall not
exceed +/-2°C during the test.

- The ambient humidity shall be in the range of a8ago - 70%.
- The device battery shall be fully charged befmeh measurement.

1.3. Measurement system requirements

The measurement system used for SAR tests fulfiés grocedural and technical requirements
described at the reference standards used.

1.4. Phantom requirements

The phantom is a simplified representation of then&n anatomy and comprised of material with
electrical properties similar to the correspondisgues in human body. The human model has the

following proportions:

Figure 1: Proportions of Phantom

The shell model is a shaped container and it resepresentation shown in the following figure:

80-100 nun

Right Ear Side Left Ear Side

Figure 2: Proportions and shape of Phantom shell
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The phantom model for body worn is an ellipticabogop container with a flat bottom, with the
following shape and dimension:

«

] |—
20202mm

—

400 £5mm

Figure 3: Proportions and shape of Phantom shell

1.5. Measurement Liquids requirements.

The liquids used to simulate the human tissues,t rfulfls the requirements of the dielectric
properties required. These target dielectric priigeper FCC OET KDB 450824 instructions come
from the dipole and probe calibration data which ercluded in Appendix B, Section 3, of this

document.

Report N°(NIE): 39687RRF.001A1 Page 12 of 135 20243
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2. MEASUREMENT SYSTEM

2.1. Measurement System

The DASY5 system for performing compliance testssists of the following items:

» A standard high precision 6-axis robot (Staubli R&family) with controller, teach pendant and safte. An
arm extension for accommodating the data acquisélectronics (DAE).

* Anisotropic field probe optimized and calibrated the targeted measurement.

A data acquisition electronics (DAE) which perforriise signal amplification, signal multiplexing, AD-
conversion, offset measurements, mechanical sudatection, collision detection, etc. The unit &ttbry
powered with standard or rechargeable batteries.signal is optically transmitted to the EOC.

* The Electro-optical converter (EOC) performs thewarsion from optical to electrical signals for tthigital
communication to the DAE. To use optical surfaceect#on, a special version of the EOC is requifidte EOC
signal is transmitted to the measurement server.

» The function of the measurement server is to perfire time critical tasks such as signal filteriogntrol of
the robot operation and fast movement interrupts.

* The Light Beam used is for probe alignment. Thiprioves the (absolute) accuracy of the probe positip
* A computer running Win7 profesional operating systnd the DASY5 software.

* Remote control and teach pendant as well as addit@rcuitry for robot safety such as
warning lamps, etc.

* The phantom, the device holder and other accessaceording to the targeted measurement.

Report N°(NIE): 39687RRF.001A1 Page 13 of 135 20243
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Manufacturer Device Type
Schmid & Partner Engineering AG Dosimetric E-FiBidbbe ES3DV3
Schmid & Partner Engineering A Data Acquisitioe&tonics DAE4
Schmid & Partner Engineering A Electro-Optical Cener EOC3
Staubli Robot RX60BL
Staubli Robot controller CS7MB
Schmid & Partner Engineering A Measurement Server DASY5 SE UMS 011 BS
Schmid & Partner Engineering AG SAM head-body satod TWIN SAM V4.0
Schmid & Partner Engineering A Oval flat phantom PE3G ELI 4
Schmid & Partner Engineering A Handset Positioner SD000 HD1HA
Schmid & Partner Engineering AG Measurement Softwar DASY52 V52.8.2.969
Schmid & Partner Engineering A Postprocessingvizo SEMCAD X
Rohde & Schwarz RF Generator SMU 200A
MITEQ Power amplifier AMF-4D-00400600-50-30P
Rohde & Schwarz DC Power supply NGSM 32/10
NARDA Directional coupler FSCM 99899
HP Dual directional coupler 778D
Weinschel 6dB attenuator 75A-6-11
Rohde & Schwarz Power Meter NRVD
Rohde & Schwarz Power Sensor NRV-Z51
Rohde & Schwarz Power Sensor NRV-Z1
Schmid & Partner Engineering AG 750 MHz System Wdaion Dipole D750V3
Schmid & Partner Engineering AG 900 MHz System ¥atiion Dipole D900V2
Schmid & Partner Engineering AG 1800 MHz Systemidé&tlon Dipole D1800Vv2
Schmid & Partner Engineering AG 2450 MHz Systemidétlon Dipole D2450Vv2
Agilent Vector Network Analyser FieldFox N9923A
Schmid & Partner Engineering AG Dielectric Prob¢ Ki DAK-3.5
Rohde & Schwarz Radio Communication Tester CMU 200
Rohde & Schwarz Wideband Radio Communication Tester CMW 500

Table 1: Measurement Equipment

Report N°(NIE): 39687RRF.001A1
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DOSIMETRIC E-FIELD PROBE

DATA ACQUISITION ELECTRONICS

Measurement Range 100 to +300 mV (16 bit resolution and two range settings: 4mV, 400mV)

Input Resistance

SAM HEAD-BODY SIMULATOR

Report N°(NIE): 39687RRF.001A1 Page 15 of 135 20243
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OVAL FLAT PHANTOM

Filling Volume

HANDSET POSITIONER

DIPOLES

Return Loss

Dimensions Dipele length
(length and overall N
height in mm)

Report N°(NIE): 39687RRF.001A1 Page 16 of 135 20243
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2.2. Test Positions of device relative to body

The standard FCC OET Bulletin 65, Supplement Ct{&ui01-01) requires two test positions for
the handset in the head. These positions are tieekt position and the “tilted” position. The tests
positions used are described below. The handsefcte tested in both positions (left and right
sides) in the SAM phantom.

The EUT shall be placed in the Phantom in such thay the main point of the mobile terminal
(acoustic output) coincides with the reference plmicated at the Phantom’s ear.

Vertical
centreline

w2
M

_,//gc:ri/zontal
/ line

Acoustic
output

Bottom of

/ handset

IEC

Figure 3: EUT’s basic scheme

SAR measurements will be performed for the follagvoonfigurations as indicated in the reference
standard:

- Right side of Phantom, Cheek position.

- Right side of Phantom, 15° Tilted position.
- Left side of Phantom, Cheek position.

- Left side of Phantom, 15° Tilted position.

Definition of the “cheek” position
The "cheek" position relative to Phantom is ddsattias follows:

1. - Position the device with the vertical centirgelof the body of the device and the
horizontal line crossing the centre of the ear @ieca plane parallel to the sagital plane of
the Phantom. While maintaining the device in thenp, aligning the centre line with the

reference plane containing the three ear and mefthence points (M, RE and LE).

2. - Translate the mobile phone box towards thenfima until the ear-piece touches the ear
reference point (RE or LE). While maintaining thevide in the reference plane, move the

bottom of the box until any point of the front sidein contact with the cheek of the
Phantom.

Report N°(NIE): 39687RRF.001A1 Page 17 of 135 20243
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RE

LE

Figure 4: “Cheek” position of EUT
Definition of the tilted position:
The "15° tilted" position relative to Phantom esdribed as follows:
1. - Position the device in the “cheek” positiorsciibed above.

2. - While maintaining the device in the referemiane described above and pivoting
against the ear, move it outward away from the méytan angle of 15 degrees.

Figure 5: “Tilted” position of EUT

Also, according to the FCC OET Bulletin 65, SuppéetnC (Edition 01-01), for devices that are
designed to operate in body-worn configurations S#Ripliance should be evaluated using a flat
phantom.

2.3. Testto be performed

Test shall be performed at both phone positionsipusly described, on each side of the head (left
and right side) and using the centre frequencyaoheperating band.

Additionally, the configuration giving to the maxirm mass averaged SAR shall be used to test the
low-end and the high-end frequencies of each triatismmband. Thus, the tests to be performed in
mobile phones are as follows:

* Measurements at Central Channel of application band
1. SAR measurement at the left side of Phantom andhbek position of the EUT.
2. SAR measurement at the left side of Phantom antitbe 15° position of the EUT.
3. SAR measurement at the right side of Phantom amdhbek position of the EUT.
4. SAR measurement at the right side of Phantom amtilted 15° position of the EUT.
* Measurements at Low Channel of application band:

SAR measurement at the side and position wherenthémum SAR level, measured at Central
channel, was found.

* Measurements at High Channel of application band:

SAR measurement at the side and position wherenthémum SAR level, measured at Central
channel, was found.

Report N°(NIE): 39687RRF.001A1 Page 18 of 135 20243
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As noted above, measurements shall be performedguai flat phantom for body worn
configuration. EUT will be placed at the centerflat phantom. The EUT position using during the
body SAR tests will be that where maximum peak S¥d® found. Low and high channels for each
band should be tested at this position.

If the mobile phone is also designed to transmithwother configurations (antenna fully

extended/retracted, keypad cover opened/closedl.tgsés described above shall be performed for
each configuration. When considering multi-mode amdti-band mobile phones, all of the above
tests shall be performed at each transmitting niaohel with the corresponding maximum peak
power level.

2.4. Description of interpolation/extrapolation scheme

The local SAR inside the Phantom is measured usimgl dipole sensing elements inside a probe
element. The probe tip must not be in contact il Phantoms surface in order to minimise
measurement errors, but the highest local SAR tigilnkd from measurements at a certain distances
from the shell trough extrapolation. The accurageasment of the maximum SAR averaged over
1gr. requires a very fine resolution in the threéenahsional scanned data array. Since the
measurements have to be performed over a limited, tihe measured data have to be interpolated
to provide an array of sufficient resolution.

The interpolation of 2D area scan is used afterirniteal area scan, at a fixed distance from the
Phantom shell wall. The initial scan data are cbdd with approx. 15 mm spatial resolution and
this interpolation is used to find the locationtb& local maximum for positioning the subsequent
3D scanning to within a 1mm resolution.

For the 3D scan, data are collected on a spatialfylar 3D grid having 5 mm steps in both
directions. After the data collection by the SARlpe, the data are extrapolated in the depth
direction to assign values to points in the 3Dyaniaser to the shell wall. A notional extrapolatio
value is also assigned to the first point outside shell wall so that subsequent interpolation
schemes will de applicable right up to the shell Waundary.

2.5. Determination of the largest peak spatial-average AR

To determine the maximum value of the peak spauwatage SAR of a EUT, all device positions,
configurations and operational modes should bedefstr each frequency band.

According to FCC OET Bulletin 65, Supplement C (ieohi 01-01), the averaging volume shall be

chosen as 1gr. of contiguous tissue. The cubicrwesy over which the SAR measurements are
averaged after extrapolation and interpolation,cresen in order to include the highest values of
local SAR.

The maximum SAR level for the EUT will be the maxim level obtained of the performed
measurements, and indicated in the previous points.

2.6. System Validation

Prior to the SAR measurements, system verificatdodone daily to verify the system accuracy.
FCC OET Bulletin 65 — Supplement C, Appendix D “SAfeasurement procedures” Paragraph
“System Verification” specifies, a complete SAR lenadion is done using a half-wavelength dipole
as source with the frequency of the mid-band chaoihthe operating band, or within 10% of this

channel.

The measured one-gram SAR should be within 10%efetxpected target values specified in the
calibration certificate of the dipole, for the spectissue and frequency used.
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Uncertainty | Probabili @ | @ | Standard | Standard
ERROR SOURCES value @ 0/3/ distributio?ll Divisor f‘ l% uncertainty uncertainty
" 99| age% | (0g) &%)
Measurement Equipment
Probe Calibration 6.550 N 1 1 1 6.550 6.550
Isotropy 7.558 R V3 1 1 4.364 4.364
Linearity 4.700 R V3 1 1 2.714 2.714
Probe modulation responss 2.300 R V3 1 1 1.328 1.328
Detection limits 0.250 R V3 1 1 0.144 0.144
Boundary effect 2.000 R V3 1 1 1.155 1.155
Readout electronics 0.300 N 1 1 1 0.300 0.300
Response time 0.000 R V3 1 1 0.000 0.000
Integration time 1.900 R V3 1 1 1.097 1.097
RF Ambien conditions - nois¢ 3.000 R V3 1 1 1.732 1.732
RF Ambien conditions — 3.000 R 3 1] 1 1.732 1.732
reflections
Probe positioner mech. 0.400 R \3 1 1 0.231 0.231
restrictions
Probe positioning with respe¢t 6.700 R V3 1 1 3868 3.868
to phantom shell
Post-processing 4.000 R V3 1 1 2.309 2.309
Test Sample Related
Device holder uncertainty 2.900 N 1 1 2.900 2.900
Test sample positioning 3.600 N 1 1 1 3.600 3.600
Drift of output power 5.000 R V3 1 1 2.887 2.887
Phantom and Setup
Phantom uncertainty (shapg 7,900 R 3 1 1 4561 2561
and thickness tolerances)
Algorithm for correcting SAR
for deviations in permittivity 1.900 N 1 1 0.84 1.900 1.596
and conductivity
Liguid conductivity (meas.) 3.350 N 1 0.78 0.71 136 2.379
Liquid permittivity (meas.) 1.500 N 1 023 0.76 453 0.390
Liquid conductivity - 0.440 R V3 | 078 071 0.198 0.180
temperature uncertainty
Liquid permittivity - 3.120 R V3 | 023 | 026 0.414 0.468
temperature uncertainty
m
Combined standard _ 2 2
uncertainty U, —\/lz;,cI i} 12.70 12.62
Expanded uncertainty _
(confidence interval of 95%) ue=2.00 uc 25.40 25.23
Table 2: Uncertainty Assessment for 300 MHz - 3 GHz
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4. SAR LIMIT

Having a worst case measurement, the SAR limitakdvfor general population/uncontrolled
exposure.

The SAR values have to be averaged over a masgf($AR; ) with the shape of a cube. This
level couldn’t exceed the values indicated in tppligation Standard:

Standard SAR SAR Limit (W/KQ)

FCC 47 CFR Part 2.1093
Paragraph (d)(2)

SAR 4 1.6

Table 3: SAR limit
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APPENDIX B: Test results
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1. TEST CONDITIONS

1.1. Power supply (V):

Vn = 3.7 Li-polymer rechargeable battery
Type of power supply = DC Voltage from rechargedlion 3.7 V battery.

1.2. Temperature (°C):

Th= +19.25t0 +24.49C
The subscript n indicates normal test conditions.

1.3. Test signal, Output Power and Frequencies

For the GSM/GPRS/EDGE and WCDMA modes, the sampliEl{035891240081126)was put into
operation by using a R&S CMU 200 as base stationilsitor.

For the LTE operational mode, the device was plot @peration by using a R&S CMW 500 as base
station simulator.

The output power of the device was set to Powerti@bbevel (PCL) maximum for all tests.

For the 802.11b/g/n, the device was put into op@maby using a manufacturer proprietary test
mode, setting the maximum output power for eachendéwr 802.11b/g/n mode, the duty factor is
set to maximum (aprox. 100%).

A fully charged battery was used for every tesusege.

In all operating bands and test position, the messents were performed on middle channels. In
each band, for those positions with the maximunraged SAR was found, measurements were
performed on lowest and highest channels excepethith applicable test reductich§ ¢

1, 2,4, 5 and 6: See remarks and comments

The maximum time-average conducted power of theécdefor each mode was measured with a
Power meter R&S NRVD and a thermocoupled power@edRV-Z51.

The actual SAR samples does not have accessilBarantonnectors for conducted measurements,
so the conducted average output power was measwsieg another identical sampléMEl
035891240080995provided by the manufacturer with auxiliary exedreonnectors that makes the
measurements representative and applicable fothalltested samples. See ‘usage of samples’
paragraph of this report.

Simultaneous transmission evaluation was perforfoolwing the FCC OET KDB 648474 DO1 —
SAR Evaluation Considerations for Handsets with tigié Transmitters and Antennas (Sept 2008),
the EUT only admits simultaneous operation in 802/fy/n mode with the other ones. The detailed
simultaneous transmission combination is:
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GSM/GPRS | WCDMA/
| EDGE HSDPA LTE 802.11b/g/n Bluetooth
GS'\éégERS J Not supported| Not supported Supporteq Supported
WCDMA /
HSDPA Not supported Not supported Supported Supported
LTE Not supported| Not supporte Supported Supported
802.11b/g/n Supported Supported Supported Not Supported

The distances between antennas are (please cleeghktdnnas location diagram in the appendix D):
¢ WIFI/BT and Main antenn& 9.0 cm.
«  WIFI/BT and Diversity antenn& 7.0 cm.

¢ Main and Diversity antenn& 5.0 cm.

1.4. EUT and test-site configurations.

For both modes, voice modes (GSM, WCDMA, LTE) antyalata modes (GPRS, EDGE, HSPA+,
802.11b/g/n), the EUT was tested over head and tdy exposure conditions.

For head tests, the EUT was placed in cheek angdgition on the right/left side of the SAM
phantom.

For body worn tests, the EUT was placed in eacle @dgition against the flat phantom surface.

The separation distance between EUT and flat phargorface was 10 mm, declared by the
manufacturer as the minimum operating distanc&doiy-worn use
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2. CONDUCTED AVERAGE POWER MEASUREMENTS

2.1. GSM/GPRS/EGPRS Bands

- GSM 850: For voice mode PCL 5 was set in the CR00-to allow DUT’s max power transmission.

Conducted Average Power Measurement 2G: GSM850
Channel Frecuency Frame Average Output | Average Burst Output Powe) .
Number (MHz) Power (dBm) (dBm) el | | LlsaE N
128 824.2 23.2 324 5 GMSK
190 836.6 23.1 32.3 5 GMSK
251 848.8 23.0 32.2 5 GMSK

- GPRS 850: For data mode. PCL 5, CS1 coding sefead Gamma 3 were set in the CMU-200 to allow
DUT’s max power transmission for each slot.

GPRS 850 - Frame Average Output Power
Channel Frecuency Power Power Power Power '
Number (MH2) (dBm) (dBm) (dBm) (dBm) PCL Modulation
1 Slot 2 Slot 3 Slot 4 Slot
128 824.2 23.2 23.4 23.4 23.4 5 GMSK-Cp1
190 836.6 23.0 23.3 23.3 23.3 5 GMSK-Cp1
251 848.8 22.9 23.2 23.1 23.2 5 GMSK-Cp1
GPRS 850 - Average Burst Output Power
el Frecuency Power Power Power Power _
Number (MH2) (dBm) (dBm) (dBm) (dBm) PCL Modulation
1 Slot 2 Slot 3 Slot 4 Slot
128 824.2 324 29.6 27.8 26.5 5 GMSK-Cp1
190 836.6 32.2 29.5 27.7 26.4 5 GMSK-Cp1
251 848.8 32.1 29.4 27.5 26.4 5 GMSK-Cp1

- EGPRS 850: For data mode. PCL 8, MCS5 codingreehand Gamma 6 were set in the CMU-500 to allow
DUT’s max power transmission for each slot.

EDGE 850 - Frame Average Output Power
el EEEe Power Power Power Power
Number (MH2) y (dBm) (dBm) (dBm) (dBm) | PCL Modulation
1 Slot 2 Slot 3 Slot 4 Slot
128 824.2 16.2 18.1 20.2 20.1 8 8PSK-MC§5
190 836.6 16.1 18.1 20.2 20.0 8 8PSK-MC§5
251 848.8 15.9 18.1 20.2 19.9 8 8PSK-MC§5
EDGE 850 - Average Burst Output Power
Channel Frecuenc Power Power Power Power
Number (MH2) y (dBm) (dBm) (dBm) (dBm) | PCL Modulation
1 Slot 2 Slot 3 Slot 4 Slot
128 824.2 253 24.3 24.7 23.3 8 8PSK-MC§5
190 836.6 252 24.3 24.6 23.1 8 8PSK-MC§5
251 848.8 25.1 24.3 24.6 23.1 8 8PSK-MC§5
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- GSM 1900: For voice mode PCL 0 was set in the GR00 to allow DUT’s max power transmission.

Conducted Average Power Measurement 2G: GSM 1900
Channel Frecuency Frame Average Output | Average Burst Output Powe) .
Number (MH2) Power (dBm) (dBm) PCL | Modulation
512 1850.2 19.7 28.9 0 GMSK-CH1
661 1880 19.6 28.8 0 GMSK-CSi1
810 1909.8 19.3 28.4 0 GMSK-CH1

- GPRS1900: For data mode. PCL 0, CS1 coding sclaaeh€&samma 3 were set in the CMU-200 to allow max
power transmission for each slot.

GPRS 1900 - Frame Average Output Power
channel| Erecuenc Power Power Power Power
Number (MHz) Y (dBm) (dBm) (dBm) (dBm) PCL | Modulation
1 Slot 2 Slot 3 Slot 4 Slot
512 1850.2 19.7 20.6 20.2 19.8 GMSK-CB1
661 1880 19.5 20.5 20.1 19.7 @ GMSK-CH1
810 1909.8 19.3 20.3 20.0 19.6 0 GMSK-CB1
GPRS 1900 - Average Burst Output Power
el B Power Power Power Power
Number (MHz) Y (dBm) (dBm) (dBm) (dBm) PCL | Modulation
1 Slot 2 Slot 3 Slot 4 Slot
512 1850.2 28.9 26.8 24.6 23.0 GMSK-CB1
661 1880 28.7 26.7 24.5 229 d GMSK-CH1
810 1909.8 28.5 26.5 24.4 22.7 0 GMSK-CB1

- EGPRS 1900: For data mode, PCL 2, MCS5 codihgree and Gamma 5 were set in the CMU-200 to allow
max power transmission for each slot.

EDGE 1900 - Frame Average Output Power
Channel| Frecuency Power Power Power Power _
Number (MH2) (dBm) (dBm) (dBm) (dBm) PCL [ Modulation
1 Slot 2 Slot 3 Slot 4 Slot
512 1850.2 14.1 16.3 16.3 17.6 2 8PSK-MCE5
661 1880 14.1 16.3 16.3 17.5 4 8PSK-MC$§5
810 1909.8 13.9 16.2 16.2 17.3 2 8PSK-MCE5
EDGE 1900 - Average Burst Output Power
Channel| Frecuency Power Power Power Power '
Number (MHz) (dBm) (dBm) (dBm) (dBm) PCL | Modulation
1 Slot 2 Slot 3 Slot 4 Slot
512 1850.2 23.3 22.5 20.8 20.8 2 8PSK-MCB5
661 1880 23.3 22.5 20.8 20.7 2 8PSK-MC§E5
810 1909.8 23.1 22.4 20.6 20.4 2 8PSK-MCB5
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2.2. WCDMA/HSDPA/HSPA/HSPA+ Bands

- WCDMA : The DUT supports power Class 3, with a nominal maxn output power of 24 dBm (+1.7/-3.7). The tests
were completed according to 3GPP TS31.121-1 tgsinements.

Mode Subtest Rel99
Loopback Mode Test Mode 1
WCDMA Rel99 RMC 12,2Kbps RMC
Power Control Algorithm Algorithm2
Be/pd 8/15
Average Output
Band Mode CH Freq Power (dBm)
FDD I 1900| WCDMA 9262 1852.4 22.2
FDD 11 1900 | WCDMA 9400 1880 22.05
FDD 11 1900 | WCDMA 9538 1907.6 21.87
Average Output
Band Mode CH Freq Power (dBm)
FDD V 850 WCDMA 4132 826.4 22.97
FDD V 850 WCDMA 4182 836.4 22.76
FDD V 850 WCDMA 4233 846.6 22,57
- HSDPA:
Mode Subtest 1 | 2 | 3 | 4
Loopback Mode Test Mode 1
Rel99 RMC 12,2Kbps RMC
HSDPA FRC H-Setl
HSUPA Test HSUPA Loopback
Power Control Algorithm Algorithm 2
Bc 2/15 12/15| 15/15] 15/11
pd 15/15 15/15 8/15 4/15
Bd (SF) 64 64 64
HSDPA Bc/pd 2/15 12/15 15/8 15/4
Bhs 4/15 24/15| 30/15  30/1%
CM (dB) 0 1 1,5 1,5
Dack 8
Dnak 8
Ack-Nack repetition factor 3
DCQI 8
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs =Bhsfc 30/15
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Average Output Power (dBm)
Subtest 1| Subtest 2| Subtest3| Subtest 4
Band | Mode | CH | Fred | ishpp”| HSDPA | HSDPA | HSDPA
FJ%%(I)I HSDPA | 9262 1852.4 21.31 21.14 20.68 20.7
FDD Il i
1900 HSDPA | 9400 1880 20.99 20.77 20.17 20.14
FDD Il
1900 HSDPA | 9538 1907.6 20.97 20.80 20.12 20.15
Average Output Power (dBm)
Subtest 1| Subtest 2| Subtest3| Subtest 4
Band | Mode | CH | Freq | \isppa | HSDPA | HSDPA | HSDPA
Toen | HSDPA | 4132| 826.4| 2192 2177|2111 2128
Toen | HSDPA | 4182| 836.4| 2169 2154 2093  20.97
Toen | HSDPA | 4233| 8466| 2147 2119| 2078  20.84
- HSPA:
Mode Subtest 1 | 2 ] 3] 4] s
Loopback Mode Test Mode 1
Rel99 RMC 12,2Kbps RMC
HSDPA FRC H-Setl
HSUPA Test HSUPA Loopback
Power Control Algorithm Algorithm 2
Bc 11/15 6/15| 15/15 2/15 15/1%
Bd 15/15 15/15| 9/15] 15/15 15/15
pec 209/225 12/15 30/15 2/1% 24/15
Bc/pd 11/15 6/15 15/9 2/15 15/15
Bhs 22/15 12/15 30/1%  4/1% 30/16
HSPA Bed 1309/225| 94/78% 47/1p 56/75 134/15
MPR (dB) 1.5 1.5 1.5 1.5 1.5
Dack 8
Dnak 8
Ack-Nack repetition factor 3
DCQI 8
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs =Bhsfc 30/15
AG Index 20 12 15 17 21
ETFCI 75 67 92 71 81
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Average Output Power (dBm)
Band Mode CH Freq Subtest 1| Subtest 2| Subtest3| Subtest 4 Subtest 5
HSUPA | HSUPA | HSUPA | HSUPA | HSUPA
Fng%(I)l HSPA | 9262 | 1852.4 20.61 20.75 20.41 20.93 20.37
Fng%(I)l HSPA | 9400 1880 20.52 20.77 20.52 20.84 20.31
Fng%(I)l HSPA | 9538 | 1907.6 20.70 20.63 20.43 20.99 20.42
Average Output Power (dBm)
Band Mode CH Freq Subtest 1| Subtest 2| Subtest3| Subtest 4 Subtest 5
HSUPA | HSUPA | HSUPA | HSUPA | HSUPA
FI;E[))OV HSPA 4132 826.4 21.04 21.15 20.71 21.38 20.67
FI;E[))OV HSPA 4182 836.4 20.96 21.05 20.78 21.28 20.63
FI;EE)OV HSPA 4233 846.6 20.72 20.81 20.44 20.98 20.41
- HSPA+

The DUT doesn't support 16QAM for uplink, so the uplink category and release was the same as HSPA,
therefore the RF conducted power for HSPA+ was not measured.

2.3.  Wi-Fi & Bluetooth (2.4 GHz)

Average Conducted Power (dBm)
Band Mode CH Low CH Mid CH High
802.11b 12.61 12.86 13.18
802.11¢g 8.95 9.56 9.80
802.11n 6.68 7.30 7.56
2450 MHz Bluetooth GFSK 5.10 5.73 6.30
Bluetoothn/4 DQPSK 2.33 3.27 3.93
Bluetooth 8 DPSK 2.32 3.27 3.92
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Average Conducted Power (dBm)
e BW . CH Low CH Mid CH High
QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

1RB Low 20.47 19.19 22.33 21.14 22.11 20.91
1RB Mid 22.19 20.99 21.97 20.8 22.16 20.9y
1RB High 22.24 21.03 22.25 21.06 20.38 19.97
LTEB4 | 20 MHz 50% Low 20.44 19.42 21.11 20.11 21.18 20.18
50% Mid 21.08 20.09 21.02 20.03 21.02 20.03
50% High 21.32 20.32 21.03 20.07 20.38 19.39
100% 20.98 19.89 21.18 20.13 20.91 19.87
1RB Low 20.96 20.12 22.18 21.01 22.13 21.32
1RB Mid 22.13 21.33 21.93 20.8 22.15 21.3p
1RB High 22.35 21.55 22.05 20.89 21.02 20.23
LTEB4 | 15 MHz 50% Low 20.58 19.57 21.12 20.11 21.18 20.23
50% Mid 21.06 20.09 21.05 20.03 21.12 20.16
50% High 21.3 20.3 21.04 20.03 20.69 19.75
100% 21 20 21.18 20.18 21.09 20.06
1RB Low 21.43 20.57 22.09 20.91 22.16 21.37
1RB Mid 22.15 21.34 21.87 20.7 22.13 21.38
1RB High 22.32 21.49 22.06 20.9 21.34 20.57
LTEB4 | 10 MHz 50% Low 20.85 19.83 21.02 20.02 21.19 20.27
50% Mid 21.11 20.09 20.98 19.95 21.09 20.08
50% High 21.22 20.19 20.98 19.98 20.81 19.83
100% 21.07 20.06 21.08 20.07 21.04 20.06
1RB Low 21.93 21.17 22.08 21.03 22.2 21.4p
1RB Mid 22.2 21.45 21.88 20.82 22.17 21.48
1RB High 22.17 21.43 22.08 21.02 21.86 21.15
LTEB4 | 5MHz 50% Low 21.09 20.09 21.05 20.05 21.22 20.24
50% Mid 21.17 20.19 20.98 19.97 21.2 20.2p
50% High 21.21 20.23 21 20.01 21.11 20.1p
100% 21.07 20.07 20.98 19.99 21.11 201
1RB Low 22.06 21.25 22.07 20.89 21.46 22.18

1RB Mid 22.17 21.37 21.87 20.7 21.43 22.1
1RB High 22.19 21.39 22.02 20.83 21.15 21.99
LTEB4 | 3 MHz 50% Low 21.15 20.23 21.02 19.97 20.24 21.22
50% Mid 21.2 20.27 20.95 19.9 20.22 21.1y
50% High 21.23 20.31 20.96 19.91 20.1p 21.11
100% 21.16 20.17 20.98 19.96 20.15 21.16
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Average Conducted Power (dBm)
e BW . CH Low CH Mid CH High
QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM

1RB Low 22.15 21.33 22.03 21.16 22.17 21.37

1RB Mid 22.18 21.38 22 21.09 22.13 21.34
1RB High 22.19 21.4 22.01 21.14 22.09 21.29
LTEB4 | 1.4 MHz 50% Low 22.17 21.06 21.92 20.85 22.21 21.08
50% Mid 22.18 21.1 21.89 20.84 22.13 21.06
50% High 22.21 21.1 21.89 20.81 22.11 21.05
100% 21.28 20.29 21 20.04 21.23 20.2)7
1RB Low 18.81 17.87 22.06 21.12 21.94 21.08
1RB Mid 21.72 20.85 21.89 20.98 21.09 20.24

1RB High 21.74 20.87 21.84 20.9 14.26 16.6
II‘;E 10 MHz 50% Low 19.68 18.48 20.43 19.2 20.34 19.16
50% Mid 20.33 19.14 20.42 19.22 20.138 18.96
50% High 20.41 19.21 20.45 19.26 18.5Y7 17.35

100% 19.86 18.53 20.2 19.26 19.34 18.1

1RB Low 21.45 20.61 21.8 20.6 21.97 21.08
1RB Mid 21.77 20.92 21.87 20.67 21.05 20.2¢4
1RB High 21.72 20.91 21.97 20.85 20.62 19.81

Ié?; 5 MHz 50% Low 20.37 19.27 20.52 19.44 20.39 19.3
50% Mid 20.51 19.39 20.54 19.47 20.11 18.92
50% High 20.6 19.49 20.6 19.51]] 19.72 18.54
100% 20.31 19.11 20.42 19.24 19.86 18.68
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Target Head Tissue: Target Head Tissue:
Parameters used in Probe | Parameters used in Dipole Measured Head Tissue
Fr(e"&l:'e?cy Calibration Calibration Megsured
z - - - ate
o Conductivity e Conductivity o Conductivity
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
750 41.9+5% 0.89 £ 5% 42.0 £ 6% 0.90 £ 6% 40.96 .920 2013-08-20
900 41.5+5% 0.97 £ 5% 41.6 + 6% 0.94 + 6% 38.31% 1.02* 2013-09-02
1800 40.0 £ 5% 1.40 + 5% 38.7 £ 6% 1.37 + 6% 39.43 1.41 2013-09-03
2450 39.2+5% 1.80 + 5% 37.8 £ 6% 1.81 + 6% 39.29 1.80 2013-08-19
Target Body Tissue: Target Body Tissue:
Parameters used in Probe | Parameters used in Dipole Measured Body Tissue
Fr(e"&l:'e?cy Calibration Calibration Megsured
z - - - ate
o Conductivity e Conductivity o Conductivity
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
750 55.5+5% 0.96 £ 5% 55.1 £ 6% 0.98 £ 6% 54.96 .001 2013-08-22
900 55.0 £ 5% 1.05 + 5% 54.8 + 6% 1.03 + 6% 53.99 .081 2013-08-29
1800 53.3+5% 1.52 + 5% 51.4 £ 6% 1.53 + 6% 50.80 1.58 2013-08-23
2450 52.7 £ 5% 1.95 + 5% 50.5 + 6% 2.01+6% 51.92 1.98 2013-08-14
Target Head Tissue: Target Head Tissue:
Parameters used in Probe | Parameters used in Dipole Measured Head Tissue
Ff(eh(/llﬂ'e;lcy Calibration Calibration Melzjasu;ed
z - - - ate
o Conductivity o Conductivity o Conductivity
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
835 41.5+5% 0.90 £ 5% - - 39.1* 0.98* 2013-09-p2
1750 40.1+ 5% 1.37 + 5% - - 39.68 1.39 2013-09t03
1900 40.0+ 5% 1.40 + 5% - - 38.99 1.52* 2013-0903
Target Body Tissue: Target Body Tissue:
Parameters used in Probe | Parameters used in Dipole Measured Body Tissue
Frequency Calibration Calibration Measured
() Permittivit (SN Permittivit S Permittivit (CEITEY bt
y [S/m] y [S/m] y [S/m]
835 55.2 + 5% 0.97 £ 5% - - 54.05 1.04* 2013-08{29
1750 53.4 £ 5% 1.49 + 5% - - 50.98 1.56 2013-08:23
1900 53.3+5% 1.52 + 5% - - 50.52* 1.57 2013-08123
Note: The dielectric properties have been meadoyeatie contact probe method at 23° C.
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Target Head Tissue for

Measured Head Tissue

Measured Head Tissue

Frequency Probe Calibration Desviation Measured
(MHz) s Conductivity o Conductivity s Conductivity Date
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
750 41.9 £+ 5% 0.89 £ 5% 40.96 0.92 -2.24 % 3.37 %| 013208-20
900 41.5+5% 0.97 £ 5% 38.31* 1.02* -7.68 % -5%5 2013-09-02
1800 40.0 £ 5% 1.40 + 5% 39.43 141 -1.43% 0.71 9% 2013-09-03
2450 39.2+5% 1.80 + 5% 39.29 1.80 -357% 0.56 % 2013-08-19
Target Body_Tlss_ue for Measured Body Tissue Measured I_30_dy Tissue
Frequency Probe Calibration Desviation Measured
(MHz) s Conductivity o Conductivity s Conductivity Date
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
750 55.5+5% 0.96 + 5% 54.96 1.00 -0.97 % 4.17 %| 013208-22
900 55.0 £ 5% 1.05 + 5% 53.99 1.08 -1.84 % -2.86 % 2013-08-29
1800 53.3+5% 1.52 + 5% 50.80 1.58 -4.69 % 3.95 9% 2013-08-23
2450 52.7 £ 5% 1.95 + 5% 51.92 1.98 -1.48% 1.54 % 2013-08-14
Target Head Tissue for . Measured Head Tissue
Lo Measured Head Tissue oot
Frequency Probe Calibration Desviation Measured
(MHz) e Conductivity o Conductivity e Conductivity Date)
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
835 41.5+10% 0.90 £ 10% 39.1* 0.98* -5.78 % 8%46 2013-09-02
1750 40.1+ 10% 1.37 +10% 39.68 1.39 -1.059 1.46 % 2013-09-03
1900 40.0+ 10% 1.40 + 10% 38.99 1.52* -252% b7 2013-09-03
Target Body_Tlss_ue for Measured Body Tissue Measured I_30_dy Tissue
Frequency Probe Calibration Desviation Measured
(MHz) L Conductivity o Conductivity L Conductivity Date
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
835 55.2 + 10% 0.97 £ 10% 54.05 1.04* -2.08 % P21 2013-08-29
1750 53.4 £ 10% 1.49 + 10% 50.98 1.56 -4.53 % 470 | 2013-08-23
1900 53.3+10% 1.52 + 10% 50.52* 1.57 -5.219 328 2013-08-23

* DASY5 measurement system has a SAR error compensation algorithm documented in draft standard IEEE
P1528-2011 to automatically compensate the measured SAR results for deviations between the measured and
required tissue dielectric parameters, so according to “KDB 865664 D01 SAR measurement 100 MHz to 6 GHz
v01”, the tolerance for er and o may be relaxed to + 10%.
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Target Body Tissue: Target Body Tissue:
Parameters used in Probe | Parameters used in Dipole Measured Body Tissue
Fr(e'\(/qlﬂe;lcy Calibration Calibration Messured
z - - - ate
e Conductivity e Conductivity o Conductivity
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
1800 53.3+5% 1.52 + 5% 51.4 + 6% 1.53 + 69 50.78 1.57 2014-01-15
Target Body Tissue: Target Body Tissue:
Parameters used in Probe | Parameters used in Dipole Measured Body Tissue
Fr(e"&l:'e?cy Calibration Calibration Megsured
z - - - ate
o Conductivity e Conductivity o Conductivity
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
1750 53.4+ 5% 1.49 + 5% - - 50.97 1.52 2014-01t15
1900 53.3+5% 1.52 + 5% - - 50.85 1.57 2014-01+15
Target Body_Tlss_ue for Measured Body Tissue Measured I_30_dy Tissue
Frequency Probe Calibration Desviation Measured
(MHz) L Conductivity o Conductivity L Conductivity Date
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
1800 53.3+5% 1.52 + 5% 50.78 1.57 -4.72% 3.29 % 2014-01-15
Target Body_Tlss_ue for Measured Body Tissue Measured I_30_dy Tissue
Frequency Probe Calibration Desviation Measured
(MHz) L Conductivity o Conductivity L Conductivity Date
Permittivity [S/m] Permittivity [S/m] Permittivity [S/m]
1750 53.4 £ 10% 1.49 + 10% 50.97 1.52 -4.55% 2.01 99 2014-01-15
1900 53.3+£10% 1.52 + 10% 50.58* 1.57 -5.10 9 329 2014-01-15

* DASY5 measurement system has a SAR error compensation algorithm documented in draft standard IEEE
P1528-2011 to automatically compensate the measured SAR results for deviations between the measured and
required tissue dielectric parameters, so according to “KDB 865664 D01 SAR measurement 100 MHz to 6 GHz
v01”, the tolerance for er and o may be relaxed to + 10%.
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- Composition / Information on ingredients

Head and Muscle Tissue Simulation Liguids HSL750V2/  MSL750Vv2

H20 Water, 35 - 58%

Sucrose Sugar, white, refined, 40 — 60%

NaCl Sodium Chloride, 0 — 6%

Hydroxyethyl-cellulose Medium Viscosity (CAS# 9004-62-0), <0.3%
Preventol-D7 Preservative: aqueous preparation, (CAS# 55965-84-9),

containing 5-chloro-2-methyl-3(2H)-isothiazolone and
2-methyyl-3(2H)-isothiazolone, 0.1 — 0.7%

Head and Muscle Tissue Simulation Liquids HSL900/MS  L900

H20 Water, 35 — 58%

Sucrose Sugar, white, refined, 40 — 60%

NacCl Sodium Chloride, 0 — 6%

Hydroxyethyl-cellulose Medium Viscosity (CAS# 9004-62-0), <0.3%

Preventol-D7 Preservative: aqueous preparation, (CAS# 55965-84-9), containing
5-chloro-2-methyl-3(2H)-isothiazolone and 2-methyyl-3(2H)-isothiazolone,
0.1-0.7%

Head and Muscle Tissue Simulation Liquids HSL1800/M _ SL1800

H20 Water, 52 — 75%
C8H1803 Diethylene glycol monobutyl ether (DGBE), 25 — 48%

(CAS-No. 112-34-5, EC-No. 203-961-6, EC-index-No. 603-096-00-8)
NaCl Sodium Chloride, <1.0%

Head and Muscle Tissue Simulation Ligquids HBBL1900-  3800V3/M HBBL1900-3800V3

Water 50-73%

Non-ionic detergents 27 — 50 % polyoxyethylenkgan monolaurate

NacCl 0-2%

Preservative 0.05 — 0.1% Preventol-D7

Safety relevant ingredients:

CAS-No. 55965-84-9 < 0.1 % aqueous preparationtaining 5-chloro-2-methyl-3(2H)-isothiazolone
and 2-methyyl-3(2H)-isothiazolone

CAS-No. 9005-64-5 <50 % polyoxyethylenesorbitamoiaurate
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4.1. Validation results in 750 MHz Band for Head TSL

SAR | Target SAR | Measured SAR | Drift (%) Limit (%) Sar1g | Fast SAR 1g | 3%

1gr. 8.49 8.35 -1.68 \ 2.09 2.11 \
10 gr. 5.56 5.43 -2.31 \ 1.36 - -
4.2. Validation results in 750 MHz Band for Body TSL

SAR | Target SAR | Measured SAR | Drift (%) + 10% Limit Sar1g | Fast SAR 1g | 3%

1gr. 8.85 8.84 -0.08 \ 2.22 2.28 \
10 gr. 5.88 5.86 -0.42 J 1.47 - -
4.3. Validation results in 900 MHz Band for Head TSL

SAR | Target SAR | Measured SAR | Drift (%) + 10% Limit Sar1g | Fast SAR 1g | 3%

1gr. 10.70 11.50 7.45 \ 2.93 2.96 \
10 gr. 6.85 7.18 4.83 J 1.83 - -
4.4. Validation results in 900 MHz Band for Body TSL

SAR | Target SAR | Measured SAR | Drift (%) + 10% Limit Sar1g | Fast SAR 1g | 3%

1gr. 10.70 10.77 0.63 \ 2.66 2.67 \
10 gr. 6.95 6.96 0.17 v 1.72 - -
4.5. Validation results in 1800 MHz Band for Head TSL

SAR | Target SAR | Measured SAR | Drift (%) + 10% Limit Sar1g | Fast SAR 1g | 3%

1gr. 38.90 41.98 7.92 \ 10.60 10.89 \
10 gr. 20.40 21.74 6.58 v 5.49 - -
4.6. Validation results in 1800 MHz Band for Body TSL

SAR | Target SAR | Measured SAR | Drift (%) + 10% Limit Sar1g | Fast SAR 1g | 3%
1gr. 39.50 42.79 8.32 \ 10.80 10.90 \
10 gr. 21.00 22.54 7.34 v 5.69 - -
4.7. Validation results in 1800 MHz Band for Body TSL Vaiability

SAR | Target SAR | Measured SAR | Drift (%) +10% Limit | Sar1lg | Fast SAR 1g | #3%
1gr. 39.50 42.73 8.19 v 10.70 10.80 \
10 gr. 21.00 22.60 7.64 \ 5.66 - -
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4.8. Validation results in 2450 MHz Band for Head TSL
SAR | Target SAR | Measured SAR | Drift (%) +10% Limit | Sarlg | Fast SAR 1g | + 3%
1gr. 53.00 57.75 8.96 J 14.70 15.00 \
10 gr. 24.60 26.91 9.39 \ 6.85 - -
4.9. Validation results in 2450 MHz Band for Body TSL
SAR | Target SAR | Measured SAR | Drift (%) +10% Limit | Sar1lg | Fast SAR 1g | + 3%
1gr. 51.10 53.16 4.03 J 13.50 13.15 \
10 gr. 23.90 25.32 5.94 \ 6.43 - -
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5. MEASUREMENT RESULTS FOR SAR (SPECIFIC ABSORPTION

RATE)

5.1. Summary maximum results for head measurements

. Measured SAR | SAR limit
Band Mode Side / CEhliE (1g avg) (19 avag)
Position (Frequency)
(W/Kg) (W/Kg)
o] GENIE W o | oms | i
GSM léﬁ]:ete/k (83%&61&%2) 0.051 1.6
GPRS 1slot 'éf]';t e’ ‘ (83%&615%2) 0.045 1.6
- GPRS 2 slots éﬁ';t e/ ‘ (83%'_*61,3?42) 0.054 1.6
GPRS 3 slots 'éﬁg e’ ) (83%'_*61|3|on) 0.049 16
GPRS 4 slots éﬁ';t e/ ‘ (83%'.*61,3?_'2) 0.054 1.6
o | | S | e | i
1800 MHz | 50 iy Qisk | Ghesk | (17325Mrg | 0174 16
GSM éﬁ';t e/ ‘ (15(;:()?3&2) 0.104 1.6
GPRS 1 slot 'éﬁg e’ ) (1%*0?\%2) 0.100 1.6
N GPRS 2 slots éﬁ';t e/ ‘ (1&':0?\%2) 0.170 1.6
GPRS 3 slots éﬁz e/ . (15;)?\%{2) 0.131 1.6
GPRS 4 slots 'éf]';t e’ ‘ (1;'3'(')?3&'2) 0.114 16
Band i | cheek | @ssoam| 047 16
2450 MHz|  802.11b 'éﬁg e’ | e 4§?SHZ) 0.014 1.6
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5.2.  Summary maximum results for body measurements
: Measured SAR SAR limit
Band Mode Side / CEnIE] (1g avg) (19 avg)
Position (Frequency)
(W/Kg) (W/Kg)
LTE 17 1RB Back face CH 23790 0204 16
750MHZ | 15 MHz QPSK | 10 mm (710 MH2) : :
Back face CH 190
GSM 10 mm (836.6 MHz) 0.263 1.6
Back face CH 190
GPRS 1 slot 10 mm (836.6 MH2) 0.217 1.6
Back face CH 190
GPRS 2 slots 10mm (836.6 MH2) 0.251 1.6
850 MHz Back face CH 190
GPRS 3 slots 10 mm (836.6 MHz) 0.310 1.6
Back face CH 190
GPRS 4 slots 10 mm (836.6 MH2) 0.276 1.6
WCDMA ngog‘ CH 4183 0016 e
Band V 9 (836.6 MHz) ' :
10 mm
LTE 4 1RB Back face CH 20175 119 16
1800 MHz| >0 MHz QPSK | 10mm | (1732.5 MHz) : '
Back face CH 661
GSM 10mm (1880 MH?) 0.532 1.6
Back face CH 661
GPRS 1 slot 10 mm (1880 MHz) 0.326 1.6
Back face CH 661
1900 Mk GPRS 2 slots 10 mm (1880 MHz) 0.485 1.6
z
Back face CH 661
GPRS 3 slots 10 mm (1880 MHz) 0.526 1.6
Back face CH 661
GPRS 4 slots 10 mm (1880 MHz) 0.454 1.6
WCDMA Back face CH 9262 1.02 16
Band Il 10 mm (1852.4 Mhz) ' '
Back face CH 11
2450 MHz 802.11b 10 mm (2462MHz) 0.021 1.6
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5.3. Maximum Head SAR results scaled to maximum outpupower.
Band Mode Sid.(?/ Channel Tunep-z\p,)ver e 28 L)
Position (Frequency) Limit Measured | Measured | Scaled
GSM 'éﬁg e/ K (82261?\;)HZ) 33.0 323 0.051 0.061
GPRS 1 slot 'éﬁg e/ K (gé'tg&m) 33.0 32.2 0.045 0.054
850 GPRS 2 slots 'éﬁg e/ K (82261?\;)HZ) 30.5 295 0.054 0.068
MHz GPRS 3 slots I(Eﬁge/k (S%Z,égﬁHz) 28.8 27.7 0.049 0.063
GPRS 4 slots 'éﬁg e/ K (gé'tg&m) 275 26.4 0.054 0.069
WCD“('/A Band éﬁg e/ . (822 g ﬁﬁz) 24.0 22.8 0.043 0.057
GSM 'éﬁg e/ K (1CE:3|;OGI(\3/Ile) 29.7 28.8 0.104 0.129
GPRS 1 slot 'éﬁg e/ K (1CE:3|;OGI(\3/Ile) 29.7 28.7 0.099 0.125
1900 GPRS 2 slots 'éﬁg e/ K (1CE:3|;OGI(\3/Ile) 275 26.8 0.170 0.202
MHz GPRS 3 slots 'éﬁg e/ K (1CE:3|;OGI(\3/Ile) 26.2 245 0.132 0.193
GPRS 4 slots 'éﬁg e/ K (1CE:3|;OGI(\3/Ile) 245 22.9 0.114 0.165
WCD'\flA Band éﬁg e/ . (155"'232&%2) 24.0 22.1 0.171 0.268
fﬁfzo 802,11b 'éﬁg e/ K (24062,\%2) 13.5 12.9 0.014 0.016
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5.4. Maximum Body SAR results scaled to maximum outpupower.
Band Mode Sid.(?/ Channel Tunep-z\p,)ver e 28 L)
Position (Frequency) Limit Measured | Measured | Scaled
GSM éﬁgék (82261?\%2) 33.0 323 0.263 0.313
GPRS 1 slot éﬁgék (gs"é'ég&Hz) 33.0 32.2 0.211 0.254
850 GPRS 2 slots éﬁgék (gs"é'ég&Hz) 30.5 295 0.251 0.317
MHz GPRS 3 slots 'éﬁg e/ K (S;G}GQ&HZ) 28.8 27.7 0.315 0.408
GPRS 4 slots éﬁgék (Sngyégh(/l)Hz) 275 26.4 0.281 0.360
WCD“('/A Band éﬁg e/ . (822 g ﬁﬁz) 24.0 22.8 0.016 0.021
GSM 'éﬁg e/ K (1%206I(\Sﬂle) 29.7 28.8 0.532 0.661
GPRS 1 slot 'éﬁg e/ K (1%206I(\Sﬂle) 29.7 28.7 0.320 0.403
1900 GPRS 2 slots 'éﬁg e/ K (1%206I(\Sﬂle) 275 26.7 0.485 0.580
MHz GPRS 3 slots 'éﬁg e/ K (1%206I(\Sﬂle) 26.2 245 0.532 0.780
GPRS 4 slots 'éﬁg e/ K (1%206I(\Sﬂle) 245 22.9 0.461 0.668
WCD'\flA Band éﬁg e/ . (155"'232&%2) 24.0 22.2 1.020 1.544
fﬁ_?zo 802,11b 'éﬁg e/ K (24062,%2) 13.5 13.2 0.021 0.023
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5.5. Result for simultaneous multi-band transmission hed
MaxSAR | = SARi | SAR limit
Transmission Mode Band Veredict
(1g avg) (W/Kg) | (Wikg) (W/Kg)
GSM / GPRS /EDGE | _ 850MHz 0.069
802.11b/g/n 2 4GHz 0.016 0.085 1.6 Pass
GSM / GPRS /EDGE| _ 1900MH3 0.202
802.11b/g/n 2 4GHz 0.016 0.218 1.6 Pass
WCDMA/HDSPA FDD V 0.057
802.11b/g/n 2 4GHz 0.016 0.073 1.6 Pass
WCDMA/HDSPA FDD II 0.268
802.11b/g/n 2 4GHz 0.016 0.284 1.6 Pass
LTE Band 4 0.181
802.11b/g/n 2.4GHz 0.016 0.197 1.6 Pass
LTE Band 17 0.030
802.11b/g/n 2 4GHz 0.016 0.046 1.6 Pass
5.6. Result for simultaneous multi-band transmission bowg
Max SAR > SARi SAR limit
Transmission Mode Band Veredict
(1g avg) (W/Kg) | (W/kg) (W/Kg)
GSM / GPRS /EDGE | 850MHz 0.408
802.11b/g/n 2.4GHz 0.023 0.431 1.6 Pass
GSM / GPRS /EDGE|  1900MH3 0.780
802.11b/g/n 2 4GHz 0.023 0.803 1.6 Pass
WCDMA/HDSPA FDD V 0.021
802.11b/g/n 2 4GHz 0.023 0.044 1.6 pass
WCDMA/HDSPA FDD Ii 1.544
802.11b/g/n 2 4GHz 0.023 1.567 1.6 Pass
LTE Band 4 1.238
802.11b/g/n 2 4GHz 0.023 1.261 1.6 Pass
LTE Band 17 0.213
802.11b/g/n 2 4GHz 0.023 0.236 1.6 Pass
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. o Channel Sl SAR Max. 0.1 Power Limit .
Side / Position (Frequency) extrapolated | over 1gr (WIKg) | Drift (%) (%) Verdict
1gr (W/KQ) (W/Kg)
'é'ﬁgéé (8??;61&?]2) 0.048 NM - : +5 Pass
15R°Igrr;|ttéd (8§E|S-.I 61:\9/312) 0.044 NI ) ) | Pass
éﬁg e/ c (855'61&(%2) 0.049 0.051 V 2.09 +5 Pass
15|:)e'lttilied (secfel;.I 61:\3/312) 0.040 NM ) ) ™ | Pass
R 0 S R s [ e
gg];g;/( (sfgszfnlhz) NM* J ) | Pass
1 and 8: See remarks and comments.
* Body measurements
. o Channel Sl SAR Max.| 0.1 Power Limit .
Side / Position| &0 quency) el’g:a(f’,\‘/’/'zgd or (W/Kg) | (WiKg) | Drift (%) | (%) | Verdict
Back face/ (855'61&(%2) 0.262 0263 | -0.01 +5 Pass
o (8§E|3—.| 61|S\3/|(r)12) 0.055 M ) i = Pass
Right edge / (8%'613212) 0.095 NM . : 5 | Pass
Left edge / (855'61&(%2) 0.101 NM . . +5 Pass
s err?r%e/ (8??25—.'61:\3/312) 0.0019 NM ) ) = Pass
Botiom edge/ (855'61&(%2) 0.081 NM . . +5 Pass
- (820221“2/'?]2) NM* - - +5 Pass
- (82582%2) NM* - - +5 Pass
1 and 8: See remarks and comments.
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5.8. Results for GPRS 850 MHz band — 1 slot.

« Head measurements

SAR SAR Max. ..
Side / Position (F(r:gaunenr:aci ) extrapolated 1gr (V\i/?kl) D';gvg;r) L(';] ;t Verdict
qQUENCY) | 1gr (wikg) | (WiKg) 9 0 °
Left/ CH 190
Cheek (836.6 Mh2) 0.045 0.045 \ 0.23 +5 Pass
CH 128 1
- (824.2 Mh2) NM - - +5 Pass
CH 251 1
- (848.8 Mh2) NM - - +5 Pass
1: See remarks and comments.
* Body measurements
SAR SAR Max. ..
Side / Position (F(r:gaunenr:aci ) extrapolated 1gr (V\i/?kl) D';gvg;r) L(';] ;t Verdict
qQuUeNCY) | 1gr (wikg) | (WiKg) 9 0 °
Back Face/ CH 190
10 mm (836.6 Mhz) 0.219 0.217 \ -0.34 +5 Pass
CH 128 1
- (824.2 Mh2) NM - - +5 Pass
CH 251 1
- (848.8 Mh2) NM - - +5 Pass

1: See remarks and comments
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e Head measurements

Results for GPRS 850 MHz band — 2 slots.
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. o Channel ST SIAR LR +0.1 Power Limit .
Side / Position (Frequency) extrapolated 1gr (V\_//k | Drift (%) (%) Verdict
quUeneY)t 1gr Wikg) | (WiKg) 9
Left/ CH 190
Cheek (836.6 Mh2) 0.052 0.054 \ 2.80 15 Pass
CH 128 1
- (824.2 Mhz) NM - - 5 Pass
CH 251 1
- (848.8 Mhz) NM - - 15 Pass
1: See remarks and comments.
e Body measurements
SAR SAR Max. .
Side / Position (Fcr:gaun;:g ) extrapolated 1gr (V:‘L/?kl) DZEVZ;B L('g/: ;t Verdict
qQUENCY) | 1gr (wikg) | (WiKg) 9
Back Face/ CH 190
10 mm (836.6 Mh2) 0.253 0.251 \ -0.23 15 Pass
CH 128 1
- (824.2 Mhz) NM - - 5 Pass
CH 251 1
- (848.8 Mhz) NM - - 5 Pass
1: See remarks and comments
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5.10. Results for GPRS 850 MHz band — 3 slots.

e Head measurements
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. o Channel ST SIAR LR +0.1 Power Limit .
Side / Position (Frequency) extrapolated 1gr (V\_//k | Drift (%) (%) Verdict
quUeneY)t 1gr Wikg) | (WiKg) 9
Left/ CH 190
Cheek (836.6 Mh2) 0.051 0.049 \ 0.23 15 Pass
CH 128 1
- (824.2 Mhz) NM - - 5 Pass
CH 251 1
- (848.8 Mhz) NM - - 15 Pass
1: See remarks and comments
e Body measurements
SAR SAR Max. .
Side / Position (Fcr:gaun;:g ) extrapolated 1gr (V:‘L/?kl) DZEVZ;B L('g/: ;t Verdict
qQUENCY) | 1gr (wikg) | (WiKg) 9
Back Face/ CH 190
10 mm (836.6 Mh2) 0.311 0.310 \ -2.16 15 Pass
CH 128 1
- (824.2 Mhz) NM - - 5 Pass
CH 251 1
- (848.8 Mhz) NM - - 5 Pass
1: See remarks and comments
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5.11. Results for GPRS 850 MHz band — 4 slots.

e Head measurements
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. o Channel ST SIAR LR +0.1 Power Limit .
Side / Position (Frequency) extrapolated 1gr (V\_//k | Drift (%) (%) Verdict
quUeneY)t 1gr Wikg) | (WiKg) 9
Left/ CH 190
Cheek (836.6 Mh2) 0.051 0.054 \ 1.98 15 Pass
CH 128 1
- (824.2 Mhz) NM - - 5 Pass
CH 251 1
- (848.8 Mhz) NM - - 15 Pass
1: See remarks and comments.
e Body measurements
SAR SAR Max. .
Side / Position (Fcr:gaun;:g ) extrapolated 1gr (V:‘L/?kl) DZEVZ;B L('g/: ;t Verdict
qQUENCY) | 1gr (wikg) | (WiKg) 9
Back Face/ CH 190
10 mm (836.6 Mh2) 0.276 0.276 \ -1.03 15 Pass
CH 128 1
- (824.2 Mhz) NM - - 5 Pass
CH 251 1
- (848.8 Mhz) NM - - 5 Pass
1: See remarks and comments
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5.12. Results for GSM 1900 MHz Band

« Head measurements
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SAR SAR Max. "
e pasion T | et || 88| S| 4| e
QUENCY) | 1gr (WiKg) | (WIKg) g b 6
Right / CH 661
Cheek | (1880Mhz) |  ©-0°8 NM - - 45 Pass
Right / CH 661
15° Tilted | (1880 Mh2) 0.066 NM - : +5 Pass
Left / CH 661
Cheek | (1880Mhz) | 103 0.104 | N 0.23 5 | Pass
Left / CH 661
15° Tilted | (1880 Mhz) 0.056 NM - - +5 Pass
CH 512 .
- (1850.2 Mhz) NM - - +5 Pass
CH 810 )
(1909.8 Mhz) NM - : +5 Pass
1 and 8: See remarks and comments
* Body measurements
SAR SAR Max. L.
quency) | 1gr (Wikg) | (WiKg) g
Back face / CH 661
10 mm (1880 Mhz 0.534 0.532 \ -0.92 +5 Pass
Front face / CH 661
10mm | (1880 Mhz) 0.087 NM - . +5 Pass
Right edge / CH 661
10mm | (1880 Mh2) 0.045 NM - . +5 Pass
Left edge / CH 661
10mm | (1880 Mhz) 0.106 NM - - +5 Pass
Top edge / CH 661 ] ]
10mm | (1880 Mhz) 0.023 NM +5 Pass
Bottom edge/| CH 661
10mm | (1880 Mhz) 0.178 NM - . +5 Pass
CH 512 .
) (1850.2 Mhz) NM - - +5 Pass
CH 810 )
) (1909.8 Mhz) NM - - +5 Pass
1 and 8: See remarks and comments
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5.13. Results for GPRS 1900 MHz Band — 1 slot.

e Head measurements

SAR SAR Max. .
Side / Position (Fcr:gaun;r?ci ) extrapolated lgr (V;‘L/?kl) Dlr:;fc:vz;)r) L('g/: ;t Verdict
qQUENCY) | 1gr (WiKg) | (WIKg) 9
Left/ CH 661
Cheek (1880 Mh2) 0.099 0.100 V -0.12 5 Pass
CH 512 1
- (1850.2 Mh2) NM - ) | Pass
CH 810 1
(1909.8 Mhz) NM ) ) | Pass
1: See remarks and comments
e Body measurements
SAR SAR Max. .
Side / Position (Fcr:gaun;:g ) extrapolated | over 1gr (V:‘L/?kl) D';zvz(;)r) L('g/: ;t Verdict
QUENCY)I | 1gr (wikg) | (WiK1) 9
Back face / CH 661
10 mm (1880 Mh2) 0.329 0.326 V -1.26 5 Pass
CH 512 1
J (1850.2 Mhz) NM J ) *5 Pass
CH 810 1
i (1909.8 Mh2) NM ) ) *5 Pass

1: See remarks and comments
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5.14. Results for GPRS 1900 MHz Band — 2 slots.

e Head measurements

SAR SAR Max. .
Side / Position (Fcr:gaun;r?ci ) extrapolated lgr (V;‘L/?kl) Dlr:;fc:vz;)r) L('g/: ;t Verdict
qQUENCY) | 1gr (WiKg) | (WIKg) 9
Left/ CH 661
Cheek (1880 Mh2) 0.168 0.170 \ -0.23 +5 Pass
CH 512 1
- (1850.2 Mh2) NM - ) | Pass
CH 810 1
(1909.8 Mhz) NM ) ) | Pass
1: See remarks and comments
e Body measurements
SAR SAR Max. .
Side / Position (Fcr:gaun;:g ) extrapolated 1gr (V:‘L/?kl) D';zvz(;)r) L('g/: ;t Verdict
quUeNeY)t 1gr Wikg) | (WiKg) 9
Back face / CH 661
10 mm (1880 Mhz) 0.482 0.485 V 0.23 +5 Pass
CH 512 1
J (1850.2 Mhz) NM J ) *5 Pass
CH 810 1
(1909.8 Mh2) NM ) ) *5 Pass

1: See remarks and comments
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5.15. Results for GPRS 1900 MHz Band — 3 slots.

e Head measurements

SAR SAR Max. .
Side / Position (Fcr:gaun;r?ci ) extrapolated lgr (V;‘L/?kl) DEEVX(% L('g/: ;t Verdict
qQUENCY) | 1gr (WiKg) | (WIKg) 9
Left / CH 661

Cheek (1880 Mh2) 0.126 0.131 \ 0.12 +5 Pass

CH 512 1
- (1850.2 Mh2) NM - ) | Pass

CH 810 1
(1909.8 Mhz) NM ) ) | Pass

1: See remarks and comments

* Body measurements

Channel S SR iz +0.1 Power Limit .
Verdict

extrapolated 1gr .
(Frequency) 1gr (W/Kg) (W/Kg) (W/Kg) | Drift (%) (%)

Side / Position

Back face / CH 661

10 mm (1880 Mhz) 0.505 0.526 v -3.28 5 Pass
CH 512 )

) (1850.2 Mhz) NM - - +5 Pass

CH 810 M _ _ - —

(1909.8 Mhz)

1: See remarks and comments
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5.16. Results for GPRS 1900 MHz Band — 4 slots.

« Head measurements

Channel S SR AR +0.1 Power Limit .
Verdict

extrapolated 1gr .
(Frequency) 1gr (W/Kg) (W/Kg) (W/Kg) | Drift (%) (%)

Side / Position

Left/ CH 661
Cheek (1880 Mh2) 0.112 0.114 v 0.00 +5 Pass
CH 512 1
i (1850.2 Mh2) NM ) ) ™ | Pass
CH 810 1
(1909.8 Mh2) NM ) ) | Pass
1: See remarks and comments
* Body measurements
SAR SAR Max.

Channel +0.1 Power Limit Verdict

extrapolated 1gr .
(Frequency) 1gr (W/Kg) (W/Kg) (W/Kg) | Drift (%) (%)

Side / Position

Back face / CH 661

10 mm (1880 Mhz) 0.452 0.454 v 1.98 5 Pass
CH 512 )

) (1850.2 Mhz) NM - - +5 Pass

CH 810 M _ _ - —

(1909.8 Mhz)

1: See remarks and comments
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« Head measurements
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Channel Sl SIS 0.1 Power Limit
Side / Position (Frequency) extrapolated 1gr (V\_//k ) | Drift (o) %) Verdict
quency) | 1gr (wikg) | (WiKg) g
Right / CH 9400 8 ] ]
Cheek (1880 Mhz) 0.139 NM +5 Pass
Right / CH 9400 8
15° Tilted | (1880 Mh2) 0.102 NM - +5 | Pass
Left / CH 9400
Cheek | (1880Mhz) |  °-16° 0171 | N 1.98 5 | Pass
Left/ CH 9400 8
15° Tilted | (1880 Mh2) 0.082 NM - +5 | Pass
CH 9262 .
] (1852.4Mhz)| "M - - +5 Pass
CH 9538 1
(1907.6 Mhz) "M - +5 Pass
1 and 8: See remarks and comments
* Body measurements
SAR SAR Max. -
quency) | 1gr (Wikg) | (WIKg) g
Back face / CH 9400
10mm | (1880Mhz) | 0843 0.831 | -1.49 +5 Pass
Front face / CH 9400
10mm | (1880 Mh2) 0.197 NM - . +5 Pass
Right edge / CH 9400
10mm | (1880 Mhz) 0.066 NM - - +5 Pass
Left edge / CH 9400
10mm | (1880 Mh2) 0.176 NM - - +5 Pass
Top edge / CH 9400
10mm | (1880 Mhz) 0.040 NM - - +5 Pass
Bottom edge CH 9400
10 mm (1880 Mhz) 0.262 0.259 v -0.34 +5 Pass
Back face / CH 9262
10mm | (18524 Mhz) =03 102 | A 0.12 5 | Pass
Back face / CH 9538
10mm | (1907.6 Mhz) 0813 081 | -0.30 +5 Pass
Variability
CH 9262
Back face/10 (1852.4 Mhz) 0.895 0.894 v -0.80 15 Pass
mm
8: See remarks and comments
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5.18. Results for WCDMA Band V

e Head measurements
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Side / Position (Fcr:;(?un;r?ciy) extr:;?olTated SAI}g'\:IaX. (V;_L/?K;) Dlr:;fc:vz;)r) L('g/: ;t Verdict
1gr (W/KQ) (W/Kg)
'é'r?g;/( (8%2 g' ﬁﬁz) 0.042 NM - i +5 Pass
1£I§°Igrr;lttt/ed (sgg.g :k;;r?z) 0.036 NM J ) | Pass
éﬁg e’ ) (sgg.g ﬁﬁ’z) 0.043 0.043 | 2.92 +5 Pass
15|:)e'lttilied (sgg.g }\fl;r?z) 0.028 NI ) ) | Pass
- (gig'_ﬁﬁz) NM* - +5 Pass
(sig.g ﬁﬁz) NMm? - +5 Pass
1 and 8: See remarks and comments
* Body measurements
Side / Position (F(r:ehqaunenr?cly) extr:;?\o?ated SA?gI\rAaX. (V;‘L/?Klg) IDDor\;\flter L(';; ;t Verdict
1gr (W/Kg) (W/Kg) (%)
Back face / (82';" g ﬁﬁz) 0.00532 NM ; ; +5 Pass
Front face / (8%2_ . ﬁﬁz) 0.00303 NM : : +5 Pass
Right edge / (82';" g ﬁﬁz) 0.00290 NM ; ; +5 Pass
Left edge/ (8%';_ : ﬁﬁz) 0.00273 NM : : 45 Pass
Top edge/ (822" g ﬁﬁz) 0.00105 NM® ; ; +5 Pass
Botiom edge / (82';" g ﬁﬁz) 0.0520 0016 | 0.69 +5 Pass
- (822.2352) NM* - - +5 Pass
(832'. g ﬁﬁz) NM* - - +5 Pass
1 and 8: See remarks and comments
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5.19. Results for LTE Band 4 (1 Rb, 20 MHz, QPSK)

e Head measurements
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. o Channel Sl SIalRliEse 0.1 Power Limit .
Side / Position (Frequency) extrapolated 1gr (WIKg) | Drift (%) (%) Verdict
1gr (W/KQ) (W/Kg)
IEEQ;I/( (1723021';5'_'2) 0.176 0.174 V 0.58 5 Pass
15R°Igrr?ltt(/ad (1723021IZ/ISHZ) 0.152 NM - ] 9 Pass
ool (1723021&5&) 0.159 NM . i +5 | Pass
15|:’e'lttilied (1723021IZ/I5HZ) 0.125 NM ] ] *5 Pass
- (17|1_8VI¥/IHZ) NM® . ; +5 Pass
- (175Hgg,\r/‘le) NM® - - 45 Pass
6 and 8: See remarks and comments
* Body measurements
Side / Position (F(r:ehqaun;r?ciy) extrgﬁolTated SAI}g'\:IaX. (V;_L/?K;) DEEVZ;:) L('g}; ;t Verdict
1gr (W/KQ) (W/Kg)
Bi%kr;a;e / (1723021(/":"42) 1.2 1.19 \ -0.80 +5 Pass
F_”l’gtr;"ﬁ]’e ! (1723021&?42) 0.114 NM . . #5 | Pass
Right edge/ (1723021&?42) 0.110 NM : : #5 | Pass
Left edge / (1723021&?42) 0.097 NY; . . 5 | Pass
T‘i% i‘:{?}e ! (1723021&?42) 0.050 NP . . +5 Pass
Botiom edge (1723021(/":"42) 0.293 0.288 | 0.23 #5 | Pass
Bi%kr;a;e / (171L8V|\V/|Hz) 0.902 0.90 \ 1.27 +5 Pass
B"i%k;arf]e / (17?;9&&) 1.08 1.08 V 0.23 +5 Pass
Variability Mid
Back face / (1732 MH2) 1.18 1.16 \ 0.12 +5 Pass
10 mm
8: See remarks and comments
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5.20. Results for LTE Band 4 (50% Rb, 20 MHz, QPSK)

e Head measurements

. o Channel Sl SIAR LR +0.1 Power Limit .
Side / Position (Frequency) extrapolated 1gr (V\_//k ) | Drift (%) (%) Verdict
qUENEY) T 1gr (WiKg) | (WiKg) g
Right / 19950
Cheek (1710 MH2) 0.129 0.127 \ 0.46 15 Pass
Mid 6
- (1732 MH2) NM - - 5 Pass
High 6
- (1755 MH2) NM - - 15 Pass
6: See remarks and comments
* Body measurements
SAR SAR Max. _—
Side / Position (F(r:ehaunenr?(i ) extrapolated 1gr (V\i/?kl) Dﬁg"z;r) L(I(I;];t Verdict
qQUENTY) | 1gr (WiKg) | (WIKg) 9 k g
Back face / 19950
10 mm (1710 MH2) 0.734 0.729 % 0.35 5 Pass
Mid 6
- (1732 MHz) NM - - 15 Pass
High 6
- (1755 MHz) NM - - 5 Pass

6: See remarks and comments
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5.21. Results for LTE Band 4 (100% Rb, 20 MHz, QPSK)

e Head measurements

. o Channel ST SIAR LR +0.1 Power Limit .
Side / Position (Frequency) extrapolated 1gr (V\_//k ) | Drift (%) (%) Verdict
qUeNeY)t 1gr Wikg) | (WiKg) 9
Cheek | (1732 MH2) NM NM J ) *5 Pass
Low 6
- (1710 MH2) NM - - 5 Pass
- (1755 MHz) NM - - 5 Pass
6: See remarks and comments
* Body measurements
SAR SAR Max. .
Side / Position (F(r:ehaunenr?(i ) extrapolated 1gr (V\i/?kl) Dﬁgvzgr) L(I(I;];t Verdict
qQUENTY) | 1gr (WiKg) | (WIKg) 9 ° g
Back face / 20175
10 mm (1732 MH2) 0.706 0.702 % 0 5 Pass
- Low NM® : - +5 Pass
(1710 MHz) -
High 6
- (1755 MHz) NM - - 5 Pass

6: See remarks and comments
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5.22. Results for LTE Band 17 (1 Rb, 10 MHz, QPSK)

e Head measurements

Side / Position (F(r:ehqaun;r?ciy) extrgﬁolTated SAI}g'\:IaX. (V;_L/?K;) DIrDif?(VZ;)r) L('g}; ;t Verdict
1gr (W/Kg) (W/Kg)
'é'ﬁg;/( (7537532) 0.025 NM . : +5 Pass
15';‘292&(’9 g (7fg7l\;’32) 0.029 0.029 | -0.23 +5 Pass
éﬁ';t e/ ‘ (7 1237,\/'932) 0.0237 NM - - +5 Pass
15 Tited (7123 7I\?I(-)Iz) 0.0238 NM ) ) ™ | Pass
- (70';10&’/"’HZ) NM® - - +5 Pass
- (71'??\;1HZ) NM® - - +5 Pass
6 and 8: See remarks and comments
* Body measurements
Side / Position (F(r:ehqaunenr?ciy) extr;f\olTated SA?g'\rAaX. (V\i/?Ktj) Dlr:;f('zvzfi)r) L(';; ;t Verdict
1gr (W/KQ) (W/KQg)
Bi%k;a;e / (7 fgﬁaz) 0.208 0204 | -0.23 +5 Pass
Front face / a 1237\/'932) 0.0296 NM : : #5 | Pass
Right edge/ (7fg7,\;)32) 0.0519 NM . . #5 | Pass
Lelfgergr%]e ! 7 1237\/'932) 0.0370 NM - - +5 Pass
o fgr?]e ! (7537“;)32) 0.00892 NM . . +5 Pass
Botiom edge (7537,\;’32) 0.0323 NM . . #5 | Pass
- Low NM® - - 15 Pass
(704 MHz)
- (71'?%;"42) NM® - - +5 Pass

6 and 8: See remarks and comments
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5.23. Results for LTE Band 17 (50% Rb, 10 MHz, QPSK)

e Head measurements
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SAR SAR Max. _—
Side / Position (F(r:ehaun;r?g ) extrapolated 1gr (V;‘L/?kl) DIrDif?[VZ;r) L(lgp;t Verdict
QUENTY) | 1gr (WiKg) | (WIKg) 9 ° g
Right / 23790
150 Tited | (710 MH2) 0.026 0.026 l 0.58 +5 Pass
- Low NM® : - +5 Pass
(704 MHz) B
High 6
- (716 MH2) NM - - 5 Pass
6: See remarks and comments
* Body measurements
SAR SAR Max. -
Side / Position (F(r:ehaun;:g ) extrapolated 1gr (V:‘L/?kl) D';EVZ;B L(';; ;t Verdict
qQUENCY) | 1gr (wikg) | (WIKg) 9
Back face / 23790
10 mm (710 MHz) 0.172 0.170 \ -0.57 15 Pass
- Low NM® . - +5 Pass
(704 MHz) B
- (716 MH2) NM - - 15 Pass
6: See remarks and comments
20243
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5.24. Results for 802.11b

e Head measurements

: . Channel =0 SR b +0.1 Power . .
Side / Position (Frequency) extrapolated 1gr (V\_//k | Drift (%) Limit | Verdict
qQUENCY) | 1gr (wikg) | (WIKg) 9
Right / CH 11
Cheek (2462 Mh2) 0.009 NM - - +5 Pass
Right / CH 11 8
150 Tilted | (2462 Mhz))| 901 NM ) ) * | Pass
Left/ CH 11
Cheek (2462 Mh2) 0.017 0.014 \ -1.98 +5 Pass
Left/ CH 11
150 Tited | (2462 Mhz) | 009752 NM ' ] £ | Pass
CH1 4
- (2412 Mh2) NM - - 5 Pass
CH®6 4
- (2437 Mhz) NM - - +5 Pass
4 and 8: See remarks and comments
* Body measurements
SAR SAR Max.
Side / Position (F(r:ehaunen:é ) Extrapolated 1gr (Vt?il(l) Dlr:;f(’zvzt)eA;r) Limit | Verdict
QUENCY) | 1gr (wikg) | (WiKg) 9
Back face / CH 11 o
10 mm (2462 Mh2) 0.02100 0.021 N 1.04 +5% Pass
Front face / CH 11 0
10 mm (2462 Mhz) 0.00636 NM - - +5% Pass
Right edge / CH11 i i 0
10 mm (2462 Mh2) 0.01800 NM +5% Pass
Left edge / CH11 0
10 mm (2462 Mh2) 0.01110 NM - - +5% Pass
Top edge / CH11 0
10 mm (2462 Mhz) 0.00872 NM - - +5% Pass
Bottom edge / CH11 i ) 0
10 mm (2462 Mh2) 0.00351 NM +5% Pass
CH1 4
- (2412 Mh2) NM - - +5 Pass
CH®6 4
(2437 Mhz) NM - - +5 Pass
4 and 8: See remarks and comments
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APPENDIX C: Measurements Reports
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GSM 850 MHz — Left hand side — Cheek position — Mid__dle Channel
Test Laboratory: AT4 Wireless; Date: 02/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GSM-FDD (TDMA, GMSK); Frequgn836.6 MHz; Duty Cycle: 1:8.70964
Medium parameters used (interpolated): f = 836.6zMtH= 0.977 mho/mg, = 39.074p = 1000 kg/m
Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.31, 6.31, 6.8HJjbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SA¥.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXersion 14.6.6 (6824)

900MHz - Left Hand Side/GSM 850, MidCH, Cheek/AreaScan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0557 W/kg

900MHz - Left Hand Side/GSM 850, MidCH, Cheek/ZoonScan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.307 V/m; Power Drift = 0.18 dB

Peak SAR (extrapolated) = 0.066 mW/g

SAR(1 g) = 0.051 mW/g; SAR(10 g) = 0.037 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.0542 W/kg
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aT4@

WireLESS
GSM 850 MHz — Body — Back Face 10 mm — Middle Chann__el

Test Laboratory: AT4 Wireless; Date: 29/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GSM-FDD (TDMA, GMSK); Frequgn836.6 MHz; Duty Cycle: 1:8.70964
Medium parameters used (interpolated): f = 836.6zM 1.043 mho/mg, = 54.069p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.29, 6.29, 6.2%)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

900MHz - Body/GSM 850, MidCH, Back Face/Area ScarB(x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.
Maximum value of SAR (interpolated) = 0.278 W/kg

900MHz - Body/GSM 850, MidCH, Back Face/Zoom Scarvk8x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.853 V/m; Power Drift = -0.@&. d

Peak SAR (extrapolated) = 0.338 mW/g

SAR(1 g) = 0.263 mW/g; SAR(10 g) = 0.195 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (measured) = 0.277 W/kg
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AT4@

WireLess
GPRS 850 MHz 1 slot — Left hand side — Cheek positi__on — Middle Channel

Test Laboratory: AT4 Wireless; Date: 02/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Bjequency: 836.6 MHz; Duty Cycle: 1:9.05733
Medium parameters used (interpolated): f = 836.6zM 0.977 mho/mg, = 39.074p = 1000 kg/m
Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.31, 6.31, 6.8Hljbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXNersion 14.6.6 (6824)

900MHz - Left Hand Side/GPRS 850, 1slot, MidCH, Chek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0516 W/kg

900MHz - Left Hand Side/GPRS 850, 1slot, MidCH, Chek/Zoom Scan (7x7x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.008 V/m; Power Drift = 0.02 dB

Peak SAR (extrapolated) = 0.060 mW/g

SAR(1 g) = 0.045 mW/g; SAR(10 g) = 0.033 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.0476 W/kg
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aT4@

WireLESS
GPRS 850 MHz 1 slot — Body — Back Face 10 mm — Midd __le Channel

Test Laboratory: AT4 Wireless; Date: 29/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Bjequency: 836.6 MHz; Duty Cycle: 1:9.05733
Medium parameters used (interpolated): f = 836.6zM 1.043 mho/mg, = 54.069p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.29, 6.29, 6.2%)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

900MHz - Body/GPRS 850, 1slot, MidCH,/Area Scan (&151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.
Maximum value of SAR (interpolated) = 0.240 W/kg

900MHz - Body/GPRS 850, 1slot, MidCH,/Zoom Scan (8x7)/Cube O:

Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.215 V/m; Power Drift = -0.@3 d

Peak SAR (extrapolated) = 0.388 mW/g

SAR(1 g) = 0.217 mW/g; SAR(10 g) = 0.127 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (measured) = 0.235 W/kg

-12.00
-16.00

-z0.00

0 dB = 0.235 Wi/kg = -12.58 dB Wi/kg

Interpolated Max SAR Z Line(z)
— |
GPRS 850, 1slot, MidCH ;Zoom Scan;SAR;cube 0; Markers
0,40 e F =
parameters|used
for SAR evalpation!

0356 \

030 \

025
o020

015

0,10

0,05

I —
—
0,00
0,000 0,005 0,010 0,015 0,020 0,025 0,030 0,035

Report N°(NIE): 39687RRF.001A1 Page 66 of 135 20243



AT4@

WireLess
GPRS 850 MHz 2 slots — Left hand side — Cheek posit _ion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 02/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Q-E)equency: 836.6 MHz; Duty Cycle: 1:4.52898
Medium parameters used (interpolated): f = 836.6zMi 0.977 mho/mg, = 39.074p = 1000 kg/m

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.31, 6.31, 6.8Hljbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXNersion 14.6.6 (6824)

900MHz - Left Hand Side/GPRS 850, 2slots, MidCH, Géek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0594 W/kg

900MHz - Left Hand Side/GPRS 850, 2slots, MidCH, Géek/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.581 V/m; Power Drift = 0.24 dB

Peak SAR (extrapolated) = 0.072 mW/g

SAR(1 g) = 0.054 mW/g; SAR(10 g) = 0.040 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.0577 W/kg
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WireLESS
GPRS 850 MHz 2 slots — Body — Back Face 10 mm — Mid__dle Channel

Test Laboratory: AT4 Wireless; Date: 29/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Q-E)equency: 836.6 MHz; Duty Cycle: 1:4.52898
Medium parameters used (interpolated): f = 836.6zM 1.043 mho/mg, = 54.069p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.29, 6.29, 6.2%)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

900MHz - Body/GPRS 850, 2slots, MidCH,/Area Scan {8151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.
Maximum value of SAR (interpolated) = 0.268 W/kg

900MHz - Body/GPRS 850, 2slots, MidCH,/Zoom Scan X7x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.724 V/m; Power Drift = -0.@ d

Peak SAR (extrapolated) = 0.325 mW/g

SAR(1 g) = 0.251 mW/g; SAR(10 g) = 0.186 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.266 W/kg
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AT4@

WireLess
GPRS 850 MHz 3 slots — Left hand side — Cheek posit _ion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 02/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @}t-Frequency: 836.6 MHz; Duty Cycle: 1:3.01995
Medium parameters used (interpolated): f = 836.6zMiH 0.977 mho/mg, = 39.074;p = 1000 kg/m

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.31, 6.31, 6.8Hljbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXNersion 14.6.6 (6824)

900MHz - Left Hand Side/GPRS 850, 3slots, MidCH, Géek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0583 W/kg

900MHz - Left Hand Side/GPRS 850, 3slots, MidCH, Géek/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.532 V/m; Power Drift = 0.02 dB

Peak SAR (extrapolated) = 0.065 mW/g

SAR(1 g) = 0.049 mW/g; SAR(10 g) = 0.036 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.0521 W/kg
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WireLESS
GPRS 850 MHz 3 slots — Body — Back Face 10 mm — Mi__ddle Channel

Test Laboratory: AT4 Wireless; Date: 29/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @}t-Frequency: 836.6 MHz; Duty Cycle: 1:3.01995
Medium parameters used (interpolated): f = 836.6zM 1.043 mho/mg, = 54.069p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.29, 6.29, 6.2%)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAQOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

900MHz - Body/GPRS 850, 3slots, MidCH/Area Scan (8151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.
Maximum value of SAR (interpolated) = 0.352 W/kg

900MHz - Body/GPRS 850, 3slots, MidCH/Zoom Scan (7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 18.783 V/m; Power Drift = -0.1 d

Peak SAR (extrapolated) = 0.578 mW/g

SAR(1 g) = 0.310 mW/g; SAR(10 g) = 0.172 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.346 W/kg
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AT4@

WireLess
GPRS 850 MHz 4 slots — Left hand side — Cheek posit _ion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 02/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @&B); Frequency: 836.6 MHz; Duty Cycle: 1:2.26464
Medium parameters used (interpolated): f = 836.6zMiH= 0.977 mho/mg, = 39.074p = 1000 kg/m

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.31, 6.31, 6.8Hljbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXNersion 14.6.6 (6824)

800MHz - Left Hand Side/GPRS 850, 4slots, MidCH, Géek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0582 W/kg

800MHz - Left Hand Side/GPRS 850, 4slots, MidCH, Géek/Zoom Scan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 7.435 V/m; Power Drift = 0.17 dB

Peak SAR (extrapolated) = 0.085 mW/g

SAR(1 g) = 0.054 mW/g; SAR(10 g) = 0.037 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.0537 W/kg
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aT4@

WireLESS
GPRS 850 MHz 4 slots — Body — Back Face 10 mm — Mid__dle Channel

Test Laboratory: AT4 Wireless; Date: 29/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @&B); Frequency: 836.6 MHz; Duty Cycle: 1:2.26464
Medium parameters used (interpolated): f = 836.6zM= 1.043 mho/ms, = 54.069)p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.29, 6.29, 6.2%)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCXersion 14.6.6 (6824)

900MHz - Body/GPRS 850, 4slots, MidCH/Area Scan (8151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.
Maximum value of SAR (interpolated) = 0.293 W/kg

900MHz - Body/GPRS 850, 4slots, MidCH/Zoom Scan (7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 17.047 V/m; Power Drift = -0.@ d

Peak SAR (extrapolated) = 0.353 mW/g

SAR(1 g) =0.276 mW/g; SAR(10 g) = 0.205 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.290 W/kg
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WireLess
GSM 1900 MHz — Left hand side — Cheek position — Mi___ddle Channel

Test Laboratory: AT4 Wireless; Date: 03/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GSM-FDD (TDMA, GMSK); Frequgn1880 MHz; Duty Cycle: 1:8.70964
Medium parameters used: f = 1880 Midz= 1.52 mho/mg, = 38.34;p = 1000 kg/mi

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.07, 5.07, 5.C&librated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXRNersion 14.6.6 (6824)

1800MHz - Left Hand Side/GSM 1900, MidCH, Cheek/Ara Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.128 W/kg

1800MHz - Left Hand Side/GSM 1900, MidCH, Cheek/Zom Scan (7x7x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 8.796 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 0.178 mW/g

SAR(1 g) = 0.104 mW/g; SAR(10 g) = 0.060 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.114 W/kg
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WireLESS
GSM 1900 MHz — Body — Back Face 10 mm — Middle Chan__nel

Test Laboratory: AT4 Wireless; Date: 25/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GSM-FDD (TDMA, GMSK); Frequgn1880 MHz; Duty Cycle: 1:8.70964
Medium parameters used: f = 1880 Midz 1.6 mho/mg, = 50.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/GSM 1900, MidCH, Back Face/Area Sca81x151x1):
nterpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.685 W/kg

1800MHz - Body/GSM 1900, MidCH, Back Face/Zoom Scafrx7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 18.884 V/m; Power Drift = -0.@8 d

Peak SAR (extrapolated) = 0.963 mW/g

SAR(1 g) = 0.532 mW/g; SAR(10 g) = 0.284 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.588 W/kg

-12.00

-16.00

-20.00

0 dB = 0.588 W/kg = -4.61 dB W/kg

Interpolated Max SAR Z Line(z)
—
‘GSM 1900, MidCH, Back Face;Zoom Scan;S4R;cube 0
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AT4@

WireLess
GPRS 1900 MHz 1 slot — Left hand side — Cheek posit__ion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 03/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Blequency: 1880 MHz; Duty Cycle: 1:9.05733
Medium parameters used: f = 1880 Midz= 1.52 mho/mg, = 38.34;p = 1000 kg/mi

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.07, 5.07, 5.C&librated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXRNersion 14.6.6 (6824)

1800MHz - Left Hand Side/GPRS 1900, 1slot, MidCH, eek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.122 W/kg

1800MHz - Left Hand Side/GPRS 1900, 1slot, MidCH, eek/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 8.687 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 0.170 mW/g

SAR(1 g) = 0.100 mW/g; SAR(10 g) = 0.058 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.110 W/kg

-12.00

-16.00

-z0.00

0dB =0.110 W/kg = -19.17 dB W/kg

Interpolated Max SAR Z Line(z)

—
GPRS 1800, 1slot, MidCH, Cheek;Zoom Scan;SAR;cube O
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aT4@

WireLESS
GPRS 1900 MHz 1 slot — Body — Back Face 10 mm — Mid__dle Channel

Test Laboratory: AT4 Wireless; Date: 25/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Bjequency: 1880 MHz; Duty Cycle: 1:9.05733
Medium parameters used: f = 1880 Midz 1.6 mho/mg, = 50.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCXVersion 14.6.6 (6824)

1800MHz - Body/GPRS 1900, 1slot, MidCH, Back Faceféa Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.401 W/kg

1800MHz - Body/GPRS 1900, 1slot, MidCH, Back Faceddm Scan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.278 V/m; Power Drift = -0.H. d

Peak SAR (extrapolated) = 0.561 mW/g

SAR(1 g) = 0.326 mW/g; SAR(10 g) = 0.182 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.352 W/kg

-12.00

-16.00

-20.00

0 dB = 0.352 W/kg = -9.07 dB Wikg

Interpolated Max SAR Z Line{z)
—
GPRS 1800, 1slot, MidCH, Back Face;Zoom Scan;SAR;cube 0
|
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AT4@

WireLess
GPRS 1900 MHz 2 slots — Left hand side — Cheek posi__tion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 03/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Q-#)equency: 1880 MHz; Duty Cycle: 1:4.52898
Medium parameters used: f = 1880 Midz= 1.52 mho/mg, = 38.34;p = 1000 kg/mi

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.07, 5.07, 5.C&librated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXRNersion 14.6.6 (6824)

1800MHz - Left Hand Side/GPRS 1900, 2slots, MidCHZheek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.208 W/kg

1800MHz - Left Hand Side/GPRS 1900, 2slots, MidCHZheek/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.276 V/m; Power Drift = -0.@ d

Peak SAR (extrapolated) = 0.290 mW/g

SAR(1 g) =0.170 mW/g; SAR(10 g) = 0.098 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.186 W/kg

-12.00

-16.00

-20.00

0 dB = 0.186 W/kg = -14.61 dB W/kg

Interpolated Max SAR Z Line(z)

—
GPRS 1900, 2slots, MidCH, Cheek;Zoom Scan;SAR;cube 0
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aT4@

WireLESS
GPRS 1900 MHz 2 slots — Body — Back Face 10 mm — Mi__ddle Channel

Test Laboratory: AT4 Wireless; Date: 25/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN Q-#)equency: 1880 MHz; Duty Cycle: 1:4.52898
Medium parameters used: f = 1880 Midz= 1.6 mho/mg, = 50.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/GPRS 1900, 2slots, MidCH, Back Fadsfea Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.600 W/kg

1800MHz - Body/GPRS 1900, 2slots, MidCH, Back Fac&om Scan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 18.074 V/m; Power Drift = 0.02 dB

Peak SAR (extrapolated) = 0.832 mW/g

SAR(1 g) = 0.485 mW/g; SAR(10 g) = 0.274 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.526 W/kg

-10.21

-13.62

-17.02

0 dB = 0.526 W/kg = -5.58 dB W/kg

Interpolated Max SAR Z Line(z)

GPRS 1900, 2slots, MidCH, Back Face;Zoom Scan;SAR;cube 0
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AT4@

WireLess
GPRS 1900 MHz 3 slots — Left hand side — Cheek posi__tion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 03/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @tt-Frequency: 1880 MHz; Duty Cycle: 1:3.01995
Medium parameters used: f = 1880 Midz 1.52 mho/mg, = 38.34;p = 1000 kg/m

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.07, 5.07, 5.C8Jjbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXersion 14.6.6 (6824)

1800MHz - Left Hand Side/GPRS 1900, 3slots, MidCHZheek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.155 W/kg

1800MHz - Left Hand Side/GPRS 1900, 3slots, MidCHZheek/Zoom Scan (8x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 9.668 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 0.288 mW/g

SAR(1 g) =0.131 mW/g; SAR(10 g) = 0.068 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.143 W/kg

-12.00

-16.00

-z0.00

0dB =0.143 W/kg = -16.89 dB W/kg

Interpolated Max SAR Z Line{z)
—
GPRS 1800, 3slots, MidCH, Cheek;Zoom Scan;S4R;cube 0
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aT4@

WireLESS
GPRS 1900 MHz 3 slots — Body — Back Face 10 mm — Mi__ddle Channel

Test Laboratory: AT4 Wireless; Date: 25/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @tt-Frequency: 1880 MHz; Duty Cycle: 1:3.01995
Medium parameters used: f = 1880 Midz= 1.6 mho/mg, = 50.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/GPRS 1900, 3slots, MidCH, Back Fadsfea Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.642 W/kg

1800MHz - Body/GPRS 1900, 3slots, MidCH, Back Fac&om Scan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 17.934 V/m; Power Drift = -0.2 d

Peak SAR (extrapolated) = 0.922 mW/g

SAR(1 g) = 0.526 mW/g; SAR(10 g) = 0.290 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.576 W/kg

-12.00

-16.00

-z0.00

0 dB = 0.576 W/kg = -4.79 dB W/kg

Interpolated Max SAR Z Line(z)
—
GPRS 1900, 3slots, MidCH, Back Face;Zoom Scan;SAR;cube 0
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AT4@

WireLess
GPRS 1900 MHz 4 slots — Left hand side — Cheek posi__tion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 03/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @&B); Frequency: 1880 MHz; Duty Cycle: 1:2.26464
Medium parameters used: f = 1880 Midz= 1.52 mho/mg, = 38.34;p = 1000 kg/mi

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.07, 5.07, 5.C&librated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXRNersion 14.6.6 (6824)

1800MHz - Left Hand Side/GPRS 1900, 4slots, MidCHZheek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.137 W/kg

1800MHz - Left Hand Side/GPRS 1900, 4slots, MidCHZheek/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 9.134 V/m; Power Drift = -0.00 dB

Peak SAR (extrapolated) = 0.189 mW/g

SAR(1 g) =0.114 mW/g; SAR(10 g) = 0.067 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.126 W/kg

-12.00

-16.00

-z0.00

0dB =0.126 W/kg = -17.99 dB W/kg

Interpolated Max SAR Z Line(z)

—
GPRS 1900, 4slots, MidCH, Cheek;Zoom Scan;SAR;cube 0
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aT4@

WireLESS
GPRS 1900 MHz 4 slots — Body — Back Face 10 mm — Mi__ddle Channel

Test Laboratory: AT4 Wireless; Date: 25/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: GPRS-FDD (TDMA, GMSK, TN @&B); Frequency: 1880 MHz; Duty Cycle: 1:2.26464
Medium parameters used: f = 1880 Midz= 1.6 mho/mg, = 50.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/GPRS 1900, 4slots, MidCH Back Faceféa Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.570 W/kg

1800MHz - Body/GPRS 1900, 4slots, MidCH Back Faceddm Scan (7x7x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 17.352 V/m; Power Drift = 0.17 dB

Peak SAR (extrapolated) = 0.791 mW/g

SAR(1 g) = 0.454 mW/g; SAR(10 g) = 0.252 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.505 W/kg

-12.00
-16.00

-20.00

0 dB = 0.505 W/kg = -5.93 dB W/kg

Interpolated Max SAR Z Line(z)
—
GPRS 1900, 4slots, MidCH Back Face;Zoom Scan;SAR;cube 0
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AT4@

WireLess
WCDMA Band Il — Left hand side — Cheek position — M ___iddle Channel

Test Laboratory: AT4 Wireless; Date: 03/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequent880 MHz; Duty Cycle: 1:1.95434
Medium parameters used: f = 1880 Midz= 1.52 mho/mg, = 38.34;p = 1000 kg/mi

Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.07, 5.07, 5.C&librated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXRNersion 14.6.6 (6824)

1800MHz - Left Hand Side/WCDMA FDD I, MidCH, Cheek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.202 W/kg

1800MHz - Left Hand Side/WCDMA FDD I, MidCH, Cheek/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 10.944 V/m; Power Drift = 0.17 dB

Peak SAR (extrapolated) = 0.294 mW/g

SAR(1 g) =0.171 mW/g; SAR(10 g) = 0.100 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.189 W/kg

-12.00

-16.00

-20.00

0 dB = 0.189 W/kg = -14.47 dB W/kg

Interpolated Max SAR Z Line(z)
—
WCDMA FDD Il, MidCH, Cheek;Zoom Scan;S4R;cube 0
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aT4@

WireLESS
WCDMA Band Il — Body — Back Face 10 mm — Middle Cha__nnel

Test Laboratory: AT4 Wireless; Date: 24/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequent880 MHz; Duty Cycle: 1:1.95434
Medium parameters used: f = 1880 Midz= 1.6 mho/mg, = 50.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/WCDMA FDD II, MidCH, Back Face/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 1.08 W/kg

1800MHz - Body/WCDMA FDD II, MidCH, Back Face/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 23.349 V/m; Power Drift = -0.B d

Peak SAR (extrapolated) = 1.454 mW/g

SAR(1 g) = 0.831 mW/g; SAR(10 g) = 0.468 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.931 W/kg

-12.00

-16.00

-20.00

0 dB = 0.931 W/kg = -0.62 dB W/kg

Interpolated Max SAR Z Line(z)
—
WCDMA FDD Il, MidCH, Back Face,Zoom Scan;SAR;cube 0
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aT4@

WireLESS
WCDMA Band Il — Body — Back Face 10 mm — Lowest Cha__nnel

Test Laboratory: AT4 Wireless; Date: 24/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequent$52.4 MHz; Duty Cycle: 1:1.95434
Medium parameters used (interpolated): f = 1852HzMs = 1.571 mho/ms, = 50.128) = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/WCDMA FDD II, LowCH, Back Face/AreaScan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 1.31 W/kg

1800MHz - Body/WCDMA FDD II, LowCH, Back Face/ZoomScan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 26.699 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 1.751 mW/g

SAR(1 g) =1.02 mWI/g; SAR(10 g) = 0.580 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 1.13 W/kg

-12.00

-16.00

-20.00

0 dB = 1.13 W/kg = 1.06 dB W/kg

Interpolated Max SAR Z Line(z)
—
WCDMA FDD Il, LowCH, Back Face;Zoom Scan;SAR;cube 0;
I Interpolated medium
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aT4@

WireLESS
WCDMA Band Il — Body — Back Face 10 mm — Highest Ch__annel

Test Laboratory: AT4 Wireless; Date: 24/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequent907.6 MHz; Duty Cycle: 1:1.95434
Medium parameters used (interpolated): f = 1907HzM = 1.559 mho/ms, = 50.41;p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAQOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

1800MHz - Body/WCDMA FDD II, HighCH, Back Face/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 1.04 W/kg

1800MHz - Body/WCDMA FDD II, HighCH, Back Face/ZoomScan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 23.828 V/m; Power Drift = -0.25 d

Peak SAR (extrapolated) = 1.442 mW/g

SAR(1 g) = 0.810 mW/g; SAR(10 g) = 0.448 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.886 W/kg

-12.00
-16.00

-20.00

0 dB = 0.886 W/kg = -1.05 dB W/kg

Interpolated Max SAR Z Line(z)
—
WCDMA FDD Il, HighCH, Back Face;Zoom Scan;SAR;cube 0;
I Interpolated medium
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WireLESS
WCDMA Band Il — Body — Bottom Edge 10 mm — Middle C__hannel

Test Laboratory: AT4 Wireless; Date: 24/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequent880 MHz; Duty Cycle: 1:1.95434
Medium parameters used: f = 1880 Midz= 1.6 mho/mg, = 50.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/WCDMA FDD II, MidCH, Bottom Edge/Area Scan (41x91x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.321 W/kg

1800MHz - Body/WCDMA FDD II, MidCH, Bottom Edge/Zoom Scan (7x9x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.435 V/m; Power Drift = -0.@3 d

Peak SAR (extrapolated) = 0.439 mW/g

SAR(1 g) = 0.259 mW/g; SAR(10 g) = 0.155 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.280 W/kg

-12.00
-16.00

-20.00

0 dB =0.280 W/kg = -11.06 dB W/kg

Interpolated Max SAR Z Line(z)
—
WCDMA FDD Il, MidCH, Bottom Edge;Zoom Scan;3AR;cube 0
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AT4@

WireLess
WCDMA Band V — Left hand side — Cheek position — Mi___ddle Channel

Test Laboratory: AT4 Wireless; Date: 02/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequen8$6.6 MHz; Duty Cycle: 1:1.95434
Medium parameters used (interpolated): f = 836.6zMiH= 0.977 mho/mg, = 39.074p = 1000 kg/m
Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.31, 6.31, 6.8Hljbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXNersion 14.6.6 (6824)

900MHz - Left Hand Side/WCDMA FDD V, MidCH, Cheek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0498 W/kg

900MHz - Left Hand Side/WCDMA FDD V, MidCH, Cheek/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 2.347 V/m; Power Drift = 0.25 dB

Peak SAR (extrapolated) = 0.060 mW/g

SAR(1 g) = 0.043 mW/g; SAR(10 g) = 0.031 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.0459 W/kg

-12.00

-16.00

-20.00

0 dB = 0.0459 W/kg = -26.76 dB W/kg

Interpolated Max SAR Z Line(z)
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B Interpolated medium
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WireLESS
WCDMA Band V — Body — Bottom Edge 10 mm — Middle Ch___annel

Test Laboratory: AT4 Wireless; Date: 30/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequen8®6.6 MHz; Duty Cycle: 1:1.95434

Medium parameters used (interpolated): f = 836.6zM 1.043 mho/mg, = 54.069p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.29, 6.29, 6.2%)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detegtiensor-Surface: 4mm (Mechanical Surface Detektio
- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAQO1BAridl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCXersion 14.6.6 (6824)

900MHz - Body/WCDMA FDD V, MidCH, Bottom Edge/Area Scan (41x91x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0636 W/kg

900MHz - Body/WCDMA FDD V, MidCH, Bottom Edge/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 4.241 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 0.037 mW/g

SAR(1 g) =0.016 mW/g; SAR(10 g) = 0.00854 mW(8AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.0197 W/kg

-12.00
-16.00

-20.00

0 dB = 0.0197 W/kg = -34.11 dB W/kg

Interpolated Max SAR Z Line(z)
—
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AT4@

WireLESS
LTE Band 4 1RB — Right hand side — Cheek position — Middle Channel

Test Laboratory: AT4 Wireless; Date: 04/09/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 20 KIHQPSK); Frequency: 1732.5 MHz; Duty Cycle:
1:3.74111

Medium parameters used (interpolated): f = 1732HzM = 1.236 mho/ms, = 38.6;p = 1000 kg/m

Phantom section: Right Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.26, 5.26, 5.28)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXRNersion 14.6.6 (6824)

1800MHz - Right Hand Side/LTE B4, 1RB, MidCH, CheekArea Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.202 W/kg

1800MHz - Right Hand Side/LTE B4, 1RB, MidCH, CheekZoom Scan (7x7x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 12.132 V/m; Power Drift = 0.05 dB

Peak SAR (extrapolated) = 0.254 mW/g

SAR(1 g) =0.174 mW/g; SAR(10 g) = 0.109 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.179 W/kg

-12.00

-16.00

-20.00

0 dB = 0.179 W/kg = -14.94 dB W/kg

Interpolated Max SAR Z Line(z)

—
LTE B4, 1RB, MidCH, Cheek;Zoom Scan;SAR;cube 0;
I Interpolated medium
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WireLESS
LTE Band 4 1RB — Body — Back Face 10 mm — Middle Ch__annel

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 20 KIHQPSK); Frequency: 1732.5 MHz; Duty Cycle:
1:3.74111

Medium parameters used (interpolated): f = 1732HzM = 1.479 mho/ms, = 50.545) = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)ilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/LTE B4, 1RB, MidCH, Back Face/Area 8an (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 1.58 W/kg

1800MHz - Body/LTE B4, 1RB, MidCH, Back Face/Zoom &an (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 29.854 V/m; Power Drift = -0.& d

Peak SAR (extrapolated) = 2.091 mW/g

SAR(1 g) = 1.19 mW/g; SAR(10 g) = 0.676 mW(SAR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 1.32 W/kg

-12.00

-16.00

-20.00

0 dB = 1.32 W/kg = 2.41 dB W/kg

Interpolated Max SAR Z Line(z)
—
LTE B4, 1RB, MidCH, Back Face;Zoom Scan;SAR;cube 0;
B Interpolated medium
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WireLESS
LTE Band 4 1RB — Body — Back Face 10 mm — Lowest Ch__annel

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 20 MHQPSK); Frequency: 1710 MHz; Duty Cycle:
1:3.74111

Medium parameters used (interpolated): f = 1710 Mz 1.465 mho/ms, = 50.93;p = 1000 kg/mi

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)ilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detegtiensor-Surface: 4mm (Mechanical Surface Detektio
- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body/LTE B4, 1RB, LowCH, Back Face/Area &n (81x151x1):
nterpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 1.11 W/kg

1800MHz - Body/LTE B4, 1RB, LowCH, Back Face/Zoom &n (7x8x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 26.421 V/m; Power Drift = 0.11 dB

Peak SAR (extrapolated) = 1.483 mW/g

SAR(1 g) = 0.900 mW/g; SAR(10 g) = 0.538 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (measured) = 0.977 W/kg
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0 dB = 0.977 W/kg = -0.20 dB W/kg

Interpolated Max SAR Z Line(z)

—
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aT4@

WireLESS
LTE Band 4 1RB — Body — Back Face 10 mm — Highest C__hannel

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 20 KIHQPSK); Frequency: 1754.9 MHz; Duty Cycle:
1:3.74111

Medium parameters used (interpolated): f = 1754t M = 1.535 mho/ms, = 50.417; = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)ilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detegtiensor-Surface: 4mm (Mechanical Surface Detektio
- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

1800MHz - Body/LTE B4, 1RB, HighCH, Back Face/Are&can (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 1.36 W/kg

1800MHz - Body/LTE B4, 1RB, HighCH, Back Face/Zoonscan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 28.507 V/m; Power Drift = 0.02 dB

Peak SAR (extrapolated) = 1.842 mW/g

SAR(1 g) =1.08 mW/g; SAR(10 g) = 0.619 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 1.20 W/kg
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-16.00

-20.00

0 dB = 1.20 W/kg = 1.58 dB W/kg

Interpolated Max SAR Z Line(z)
—
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I Interpolated medium
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aT4@

WireLESS
LTE Band 4 1RB — Body — Bottom Edge 10 mm — Middle __Channel

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 20 KIHQPSK); Frequency: 1732.5 MHz; Duty Cycle:
1:3.74111

Medium parameters used (interpolated): f = 1732HzM = 1.479 mho/ms, = 50.545) = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)ilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

1800MHz - Body/LTE B4, 1RB, MidCH, Bottom Edge/AreaScan (41x91x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.358 W/kg

1800MHz - Body/LTE B4, 1RB, MidCH, Bottom Edge/ZoomScan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 12.647 V/m; Power Drift = -0.@ d

Peak SAR (extrapolated) = 0.478 mW/g

SAR(1 g) = 0.288 mW/g; SAR(10 g) = 0.173 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.314 W/kg
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-20.00

0 dB = 0.314 W/kg = -10.06 dB W/kg
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—
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AT4@

WireLESS
LTE Band 4 50% RB — Right hand side — Cheek positio __n — Lowest Channel

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 50% RB,M6iz, QPSK); Frequency: 1710 MHz; Duty Cycle:
1:3.68978

Medium parameters used (interpolated): f = 1710 Miz 1.275 mho/mg, = 39.6;p = 1000 kg/m

Phantom section: Right Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.26, 5.26, 5.28)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXersion 14.6.6 (6824)

1800MHz - Right Hand Side /LTE B4, 50% RB, LowCH, Gieek/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.150 W/kg

1800MHz - Right Hand Side /LTE B4, 50% RB, LowCH, Qieek/Zoom Scan (7x7x7)/Cube MMeasurement
grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 6.275 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 0.188 mW/g

SAR(1 g) =0.127 mW/g; SAR(10 g) = 0.081 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.132 W/kg
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B : Interpolated medium
RRsdealers used
for SAR evatuationt
018 \
016 \
0,14
012
@
= 0,10
S
0,08
0,08
0,04
- \-—-_____
—
0,00
0,000 0,005 0,010 0,015 0,020 0,025 0,030 0,035

Report N°(NIE): 39687RRF.001A1 Page 95 of 135 20243



aT4@

WireLESS
LTE Band 4 50% RB — Body — Back Face 10 mm — Lowest __Channel

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 50% RB,M6iz, QPSK); Frequency: 1710 MHz; Duty Cycle:
1:3.68978

Medium parameters used (interpolated): f = 1710 MiHz 1.465 mho/mg, = 50.93;p = 1000 kg/mi

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)ilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAQO1BAridl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCXersion 14.6.6 (6824)

1800MHz - Body/LTE B4, 50% RB, LowCH, Back Face/Ara Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 0.911 W/kg

1800MHz - Body/LTE B4, 50% RB, LowCH, Back Face/Zom Scan (7x8x7)/Cube OMeasurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 23.557 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 1.225 mW/g

SAR(1 g) =0.729 mW/g; SAR(10 g) = 0.438 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.801 W/kg
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WireLESS
LTE Band 4 100% RB — Body — Back Face 10 mm — Middl _e Channel

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 100% RBMz, QPSK); Frequency: 1732.5 MHz; Duty Cycle:
1:3.68129

Medium parameters used (interpolated): f = 1732HzM = 1.479 mho/ms, = 50.545) = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)ilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detegtiensor-Surface: 4mm (Mechanical Surface Detektio
- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

1800MHz - Body/LTE B4, 100%RB, MidCH, Back Face/Ara Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 0.880 W/kg

1800MHz - Body/LTE B4, 100%RB, MidCH, Back Face/Zom Scan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 23.266 V/m; Power Drift = -0.@ d

Peak SAR (extrapolated) = 1.208 mW/g

SAR(1 g) = 0.702 mW/g; SAR(10 g) = 0.406 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.765 W/kg
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-16.00

-20.00

0 dB = 0.765 W/kg = -2.33 dB Wikg

Interpolated Max SAR Z Line(z)
—
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I Interpolated medium
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WireLESS
LTE Band 17 1 RB — Right hand side — Tilted positio __n — Middle Channel

Test Laboratory: AT4 Wireless; Date: 20/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 10 KIHQPSK); Frequency: 710 MHz; Duty Cycle:
1:3.74111

Medium parameters used: f = 710 Mhz= 0.89 mho/mg, = 41.55;p = 1000 kg/rﬁ

Phantom section: Right Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.52, 6.52, 6.823)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXersion 14.6.6 (6824)

750MHz - Right Hand Side/LTE B17, 1RB, MidCH, Tilt/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.0331 W/kg

750MHz - Right Hand Side/LTE B17, 1RB, MidCH, Tilt/ZZoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 5.927 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 0.037 mW/g

SAR(1 g) = 0.029 mW/g; SAR(10 g) = 0.022 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.0304 W/kg

-12.00

-16.00

-20.00

0 dB = 0.0304 W/kg = -30.34 dB W/kg

Interpolated Max SAR Z Line(z)

—
LTE B17, 1RB, MidCH, Tilt,Zoom Scan;SAR;cube 0
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WireLESS
LTE Band 17 1 RB — Back Face 10 mm — Middle Channel

Test Laboratory: AT4 Wireless; Date: 22/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 10 KIHFQPSK); Frequency: 710 MHz; Duty Cycle:
1:3.74111

Medium parameters used: f = 710 Miz= 0.96 mho/mg, = 55.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.32, 6.32, 6.83)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8erfamm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

750MHz - Body/LTE B17, 1RB, MidCH, Back Face/Area San (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.230 W/kg

750MHz - Body/LTE B17, 1RB, MidCH, Back Face/Zoom Ean (7x12x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 14.883 V/m; Power Drift = -0.@ d

Peak SAR (extrapolated) = 0.324 mW/g

SAR(1 g) = 0.204 mW/g; SAR(10 g) = 0.148 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.220 W/kg

-12.00

-16.00

-20.00

0 dB = 0.220 W/kg = -13.15 dB W/kg

Interpolated Max SAR Z Line(z)

—
LTEB17, 1RB, MidCH, Back Face,Zoom Scan;SAR;cube 0
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WireLESS
LTE Band 17 50% RB — Right hand side — Tilted posit __ion — Middle Channel

Test Laboratory: AT4 Wireless; Date: 22/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 50% RB,Nbiz, QPSK); Frequency: 710 MHz; Duty Cycle:
1:3.76704

Medium parameters used: f = 710 Miz= 0.96 mho/mg, = 55.38;p = 1000 kg/m

Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.32, 6.32, 6.83)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

750MHz - Body/LTE B17, 50% RB, MidCH Back Face/AreaScan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.191 W/kg

750MHz - Body/LTE B17, 50% RB, MidCH Back Face/ZoomScan (7x12x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 14.036 V/m; Power Drift = -0.@! d

Peak SAR (extrapolated) = 0.269 mW/g

SAR(1 g) = 0.170 mW/g; SAR(10 g) = 0.124 mW(&AR corrected for target medium)
Maximum value of SAR (measured) = 0.184 W/kg
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-16.00

-20.00

0 dB =0.184 W/kg = -14.70 dB W/kg

Interpolated Max SAR Z Line(z)

—
LTEB17, 50% RB, MidCH Back Face;Zoom Scan;3AR;cube 0
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WireLESS
802.11b — Left hand side — Cheek position — Highest ___Channel

Test Laboratory: AT4 Wireless; Date: 19/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: IEEE 802.11b WiFi 2.4 GHz @351 Mbps); Frequency: 2462 MHz; Duty Cycle:
1:1.53815

Medium parameters used (interpolated): f = 2462 Mz 1.802 mho/mg, = 39.058;p = 1000 kg/m
Phantom section: Left Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.46, 4.46, 4.@&)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCXNersion 14.6.6 (6824)

2450MHz - Left Hand Side/802.11b, 1Mbps, HighCH, Céek/Area Scan (101x161x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (interpolated) = 0.0223 W/kg

2450MHz - Left Hand Side/802.11b, 1Mbps, HighCH, Géek/Zoom Scan (8x9x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 2.919 V/m; Power Drift = 0.17 dB

Peak SAR (extrapolated) = 0.029 mW/g

SAR(1 g) = 0.014 mW/g; SAR(10 g) = 0.00629 mW(AR corrected for target medium)
Info: Interpolated medium parameters used for Si&uation.

Maximum value of SAR (measured) = 0.0159 W/kg
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-16.00

-20.00

0 dB = 0.0159 W/kg = -35.97 dB W/kg

Interpolated Max SAR Z Line(z)
—
802.11b, 1Mbps, HighCH, Cheek,Zoom Scan;SAR;cube 0;
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WireLESS
802.11b — Back Face 10 mm — Highest Channel

Test Laboratory: AT4 Wireless; Date: 14/08/2013

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: IEEE 802.11b WiFi 2.4 GHz @351 Mbps); Frequency: 2462 MHz; Duty Cycle:
1:1.53815

Medium parameters used (interpolated): f = 2462 Mz 1.992 mho/ms, = 51.16;p = 1000 kg/mi
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.25, 4.25, 4.2%)jbrated: 22/07/2013;

- Sensor-Surface: 4mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

2450MHz - Body/802.11b, 1Mbps, HighCH, Back Face/&a Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 0.0247 W/kg

2450MHz - Body/802.11b, 1Mbps, HighCH, Back Face/fmn Scan (7x7x7)/Cube O:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 3.416 V/m; Power Drift = 0.09 dB

Peak SAR (extrapolated) = 0.041 mW/g

SAR(1 g) = 0.021 mW/g; SAR(10 g) = 0.010 mW(&AR corrected for target medium)
Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.0237 W/kg
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APPENDIX D: System Validation Reports
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WireLess

Validation results in 750 MHz Band for Head TSL

Test Laboratory: AT4 Wireless; Date: 20/08/2013

DUT: Dipole 750 MHz D750V3; Type: D750V3; Serial: O50V3 - SN:xxx
Communication System: CW; Frequency: 750 MHz; Dtygle: 1:1

Medium parameters used: f = 750 Miz= 0.92 mho/mg, = 40.96;p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.52, 6.52, 6.83)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D750V3 Dipole Head/tdel, d=15mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.43 W/kg

System Performance Check with D750V3 Dipole Head/l&, d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 53.547 V/m; Power Drift = -0.@ d

Peak SAR (extrapolated) = 3.247 mW/g

SAR(1 g) = 2.09 mW/g; SAR(10 g) = 1.36 mWIAPAR corrected for target medium)

Maximum value of SAR (measured) = 2.53 W/kg

-12.00

-16.00

-20.00

0 dB = 2.53 W/kg = 8.06 dB Wi/kg

Interpolated Max SAR Z Line(z)

Head, d=15mm, Pin=250mW;Zoom Scan;SAR;cube 0
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WireLESS
Validation results in 750 MHz Band for Body TSL

Test Laboratory: AT4 Wireless; Date: 22/08/2013

DUT: Dipole 750 MHz D750V3; Type: D750V3; Serial: 50V3 - SN:xxx
Communication System: CW; Frequency: 750 MHz; DTygle: 1:1

Medium parameters used: f = 750 Miz= 1 mho/mg, = 54.96;p = 1000 kg/mi
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.32, 6.32, 6.83)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D750V3 Dipole Body/Rly, d=15mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.66 W/kg

System Performance Check with D750V3 Dipole Body/Rly, d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 53.043 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 3.362 mW/g

SAR(1 g) = 2.22 mW/g; SAR(10 g) = 1.47 mWIPAR corrected for target medium)

Maximum value of SAR (measured) = 2.68 W/kg

-12.00

-16.00

-20.00

0 dB = 2.68 W/kg = 8.56 dB Wi/kg

Interpolated Max SAR Z Line(z)

—
Body, d=16mm, Pin=260mW,Zoom Scan;3AR;cube 0
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WireLESS
Validation results in 900 MHz Band for Head TSL

Test Laboratory: AT4 Wireless; Date: 02/09/2013

DUT: Dipole 900 MHz D900V2; Type: D900V2; Serial: @0O0V2 - SN:xxx
Communication System: CW; Frequency: 900 MHz; DTygle: 1:1

Medium parameters used: f = 900 Mz= 1.02 mho/mg, = 38.31;p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.26, 6.26, 6.28)librated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D900V2 Dipole Head/tdel, d=15mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 3.44 W/kg

System Performance Check with D900V2 Dipole Head/le, d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 59.931 V/m; Power Drift = -0.H. d

Peak SAR (extrapolated) = 4.647 mW/g

SAR(1 g) = 2.93 mW/g; SAR(10 g) = 1.83 mWIAPAR corrected for target medium)

Maximum value of SAR (measured) = 3.48 W/kg

-12.00

-16.00

-20.00

0 dB =3.48 W/kg = 10.83 dB W/kg

Interpolated Max SAR Z Line(z)

—
Head, d=16mm, Pin=260mW,Zoom Scan;3AR;cube 0
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Validation results in 900 MHz Band for Body TSL

Test Laboratory: AT4 Wireless; Date: 29/08/2013

DUT: Dipole 900 MHz D900V2; Type: D900V2; Serial: @O0V2 - SN:xxx
Communication System: CW; Frequency: 900 MHz; DTygle: 1:1

Medium parameters used: f = 900 Mz= 1.08 mho/mg, = 53.99;p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(6.18, 6.18, 6.C&)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D900V2 Dipole Body/Rly, d=15mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 3.12 W/kg

System Performance Check with D900V2 Dipole Body/Rly, d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube
0: Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 56.308 V/m; Power Drift = -0.@3 d

Peak SAR (extrapolated) = 4.088 mW/g

SAR(1 g) = 2.66mW/g; SAR(10 g) = 1.72 mW/$AR corrected for target medium)

Maximum value of SAR (measured) = 3.21 W/kg

-12.00

-16.00

-20.00

0 dB = 3.21 W/kg = 10.13 dB W/kg

Interpolated Max SAR Z Line(z)
—
Body, d=16mm, Pin=260mW,Zoom Scan;3AR;cube 0
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Validation results in 1800 MHz Band for Head TSL

Test Laboratory: AT4 Wireless; Date: 03/09/2013

DUT: Dipole 1800 MHz D1800V2; Type: D1800V2; SerialD1800V2 - SN:xxx
Communication System: CW; Frequency: 1800 MHz; Dtygle: 1:1

Medium parameters used: f = 1800 Midz= 1.41 mho/mg, = 39.43;p = 1000 kg/mi
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(5.26, 5.26, 5.28)librated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D1800V2 Dipole HeadA#4d, d=10mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.1 W/kg

System Performance Check with D1800V2 Dipole HeadA4d, d=10mm, Pin=250mW/Zoom Scan
(7x7x7)ICube 0:Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 101.9 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 20.022 mW/g

SAR(1 g) = 10.6 mW/g; SAR(10 g) = 5.49 mWIAPAR corrected for target medium)

Maximum value of SAR (measured) = 13.6 W/kg

-12.00

-16.00

-20.00

0 dB = 13.6 W/kg = 22.67 dB W/kg

Interpolated Max SAR Z Line(z)

—
Head, d=10mm, Pin=250mW,Zoom Scan;3AR;cube 0
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Validation results in 1800 MHz Band for Body TSL

Test Laboratory: AT4 Wireless; Date: 23/08/2013

DUT: Dipole 1800 MHz D1800V2; Type: D1800V2; SerialD1800V2 - SN:xxx
Communication System: CW; Frequency: 1800 MHz; Dtygle: 1:1

Medium parameters used: f = 1800 Midz= 1.58 mho/mg, = 50.8;p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)jle?ated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D1800V2 Dipole Bodyfgly, d=10mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.3 W/kg

System Performance Check with D1800V2 Dipole Bodyfgly, d=10mm, Pin=250mW/Zoom Scan
(7x7x7)ICube 0:Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 97.518 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 19.117 mW/g

SAR(1 g) = 10.8 mW/g; SAR(10 g) = 5.69 mWIPAR corrected for target medium)

Maximum value of SAR (measured) = 13.7 W/kg

-12.00

-16.00

-20.00

0 dB = 13.7 W/kg = 22.73 dB W/kg

Interpolated Max SAR Z Line(z)
—
Body, d=10mm, Pin=250mW,Zoom Scan;3AR;cube 0
(]

Markers
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Validation results in 2450 MHz Band for Head TSL

Test Laboratory: AT4 Wireless; Date: 19/08/2013

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2; SerialD2450V2 - SN:xxx
Communication System: CW; Frequency: 2450 MHz; Dtygle: 1:1

Medium parameters used: f = 2450 Midz= 1.8 mho/mg, = 39.29;p = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.46, 4.46, 4.@&)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: SAM head-body simulator ; Type: Twin SAM.0; Serial: ---

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D2450V2 Dipole Head#4d, d=10mm, Pin=250mW 2/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 21.0 W/kg

System Performance Check with D2450V2 Dipole Head#4d, d=10mm, Pin=250mW 2/Zoom Scan
(7x7x7)ICube 0:Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 109.6 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 31.009 mW/g

SAR(1 g) = 14.7 mW/g; SAR(10 g) = 6.85 mWAPAR corrected for target medium)

Maximum value of SAR (measured) = 19.6 W/kg

-12.00

-16.00

¢
-20.00

0 dB =19.6 W/kg = 25.85 dB W/kg

Interpolated Max SAR Z Line(z)
—

Head, d=10mm, Pin=260mW 2;Zoom Scan;3AR;cube 0
(]
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Validation results in 2450 MHz Band for Body TSL

Test Laboratory: AT4 Wireless; Date: 14/08/2013

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2; SerialD2450V2 - SN:xxx
Communication System: CW; Frequency: 2450 MHz; Dtygle: 1:1

Medium parameters used: f = 2450 Midz= 1.98 mho/mg, = 51.22;p = 1000 kg/mi
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.25, 4.25, 4.2%)ibrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D2400V2 Dipole Bodyfgly, d=10mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 17.9 W/kg

System Performance Check with D2400V2 Dipole Bodyfgly, d=10mm, Pin=250mW/Zoom Scan
(7x7x7)ICube 0:Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 97.518 V/m; Power Drift = -0.@&. d

Peak SAR (extrapolated) = 27.816 mW/g

SAR(1 g) = 13.5 mW/g; SAR(10 g) = 6.43 mWIPAR corrected for target medium)

Maximum value of SAR (measured) = 17.8 W/kg

-12.00

-16.00

-20.00

0 dB = 17.8 W/kg = 25.01 dB W/kg

Interpolated Max SAR Z Line(z)

—
Body, d=10mm, Pin=250mW,Zoom Scan;3AR;cube 0
(]

Markers
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Validation results in 1800 MHz Band Variability for Body TSL

Test Laboratory: AT4 Wireless; Date: 15/01/2014

DUT: Dipole 1800 MHz D1800V2; Type: D1800V2; SeriaD1800V2 - SN:xxx
Communication System: CW; Frequency: 1800 MHz; Dtygle: 1:1

Medium parameters used: f = 1800 Midz= 1.57 mho/mg, = 50.78;p = 1000 kg/mi
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)jilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Detection

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

System Performance Check with D1800V2 Dipole Bodyfgly, d=10mm, Pin=250mW/Area Scan (61x91x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.2 W/kg

System Performance Check with D1800V2 Dipole Bodyfgly, d=10mm, Pin=250mW/Zoom Scan
(7x7x7)ICube 0:Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 96.441 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 18.996 mW/g

SAR(1 g) = 10.7 mW/g; SAR(10 g) = 5.66 mWIAPAR corrected for target medium)

Maximum value of SAR (measured) = 13.6 W/kg

-12.00

-16.00

-20.00

0 dB = 13.6 W/kg = 22.67 dB W/kg

Interpolated Max SAR Z Line(z)
—

Body, d=10mm, Pin=250mW Zoom Scan;SAR;cube 0
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WCDMA Band Il — Body — Back Face 10 mm — Lowest Cha _nnel - Variability

Test Laboratory: AT4 Wireless; Date: 15/01/2014

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: UMTS-FDD (WCDMA); Frequent$52.4 MHz; Duty Cycle: 1:1.95434
Medium parameters used (interpolated): f = 1852HzMs = 1.572 mho/ms, = 50.458) = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.64, 4.64, 4.64)jbrated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#amm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyi8l: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRVersion 14.6.6 (6824)

1800MHz - Body - Variability/WCDMA FDD II, LowCH, B ack Face, Variability/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 1.09 W/kg

1800MHz - Body - Variability/WCDMA FDD II, LowCH, B ack Face, Variability/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 16.555 V/m; Power Drift = -0.& d

Peak SAR (extrapolated) = 1.512 mW/g

SAR(1 g) = 0.894 mW/g; SAR(10 g) = 0.513 mW(&AR corrected for target medium)

Info: Interpolated medium parameters used for S&uation.

Maximum value of SAR (measured) = 0.969 W/kg

-12.00

-16.00

-z0.00

0 dB = 0.969 W/kg = -0.27 dB W/kg

Interpolated Max SAR Z Line(z)
—
WCDMA FDD |l, LowCH, Back Face, Variability,Zoom Scan;SAR;cube 0;
I Interpolated medium
Pafeaters used
for-SAf T
14 \
12 \
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LTE Band 4 1RB — Body — Back Face 10 mm — Middle Ch__annel - Variability

Test Laboratory: AT4 Wireless; Date: 15/01/2014

DUT: PureSecure; Type: Smartphone; Serial: IMEI: 036891240081126

Communication System: LTE-FDD (SC-FDMA, 1 RB, 20 KIHQPSK); Frequency: 1732.5 MHz; Duty Cycle:
1:3.74111

Medium parameters used (interpolated): f = 1732HzM = 1.481 mho/ms, = 51.219) = 1000 kg/m
Phantom section: Flat Section

DASY5 Configuration:

- Probe: ES3DV3 - SN3052; ConvF(4.9, 4.9, 4.9)ilizated: 22/07/2013;

- Sensor-Surface: 3mm (Mechanical Surface Dete¢tionations From Previous Scan Used)), Sensor-8er#mm
(Mechanical Surface Detection)

- Electronics: DAE4 Sn669; Calibrated: 17/07/2013

- Phantom: Flat Phantom ELI4.0; Type: QDOVAOO1BAyidl: SN:1060

- Measurement SW: DASY52, Version 52.8 (2); SEMCRNersion 14.6.6 (6824)

1800MHz - Body - Variability/LTE B4, 1RB, MidCH, Back Face Variability/Area Scan (81x151x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (interpolated) = 1.50 W/kg

1800MHz - Body - Variability/LTE B4, 1RB, MidCH, Back Face Variability/Zoom Scan (7x8x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 29.485 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 2.015 mW/g

SAR(1 g) = 1.16 mW/g; SAR(10 g) = 0.672 mW(SAR corrected for target medium)

Info: Interpolated medium parameters used for S&tuation.

Maximum value of SAR (measured) = 1.26 W/kg

-12.00
-16.00

-20.00

0 dB = 1.26 W/kg = 2.01 dB W/kg

Interpolated Max SAR Z Line(z)
—
LTE B4, 1RB, MidCH, Back Face Variability,Zoom Scan;SAR;cube 0;
: Interpolated medium
RRsdealers used
for-SAF T
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Cahbfation Laboratory of S\“\i\_//\“’/il"/.; Schweizerischer Katibrierdienst
Schmid & Partner ib\ﬁgé Service suisse d'étalonnage
Engineering AG T T Servizio svizzero di taratura
Zeughausstrasse 43, 8804 Zurich, Switzerland iy ///’\\\§ Swiss Calibration Service
WY
Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 108

The Swiss Accreditation Servics is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certificates

Chient

Certificats No: ES3-3052 Juil13

Object ES3DV3 . SNidusp

Calibration procedure(s)

Calibration date: July.22, 2013 _

This calibration certificate documents the traceability to national standards, which realize the physical units of measurements (SI).
The measurements and the uncertainties with confidence probability are given on the fellowing pages and are part of the certificate.

All calibrations have been conducted in the closed laboratory tacility: environment temperature (22 = 3)°C and humidity < 70%.

Calibration Equipment used (M&TE critical for calibration)

Primary Standards D Cal Date (Certificate No.) Scheduled Calibration

Power meter £44198 GB41203874 04-Apr-13 (No. 217-01733) Apr-14

Power sensor E4412A MY41498087 04-Apr-13 (No. 217-01733) Apr-14

Reference 3 dB Attenuator SN: 85054 (3c) 04-Apr-13 (No. 217-01737) Apr-14

Reference 20 dB Attenuator SN: 85277 (20x) 04-Apr-13 (No. 217-01735) Apr-14

Refersnce 30 dB Attenuator SN: 55128 (30b) 04-Apr-13 {No. 217-01738) Apr-14

Reference Probe ES3DV2 SN: 3013 28-Dec-12 (No. ES3-3013_Dec12) Dec-13

DAE4 SN: 660 31-dan-13 (No. DAE4-660_Jan13) Jan-14

Secondary Standards 1D Check Date {in house) Scheduled Check

RF generator H# 8648C US3642U01700 4-Aug-99 (in house check Apr-13) In house check: Apr-15

Network Analyzer HP 8753E US37390585 18-Oct-01 {in house check Oct-12) In house check: Oct-13
Name Function

Signature

Calibrated by:

Approved by: Katla Pakovie

Issued: July 24, 2013

This calibration certificate shall not be reproduced except in full without written approval of the laboratory.

Certificate No: ES3-3052_Jul13 Page 1 of 16
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ES3DV3— BN:3052

July 22, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3052

Calibration Parameter Determined in Head Tissue Simulating Media

Relative Conductivity Depth Unct.

f(MHz)® | Permittivity " (srm)f ConvFX | ConvFY | ConvFZ | Alpha {mm) (k=2)
750 419 0.89 6.52 8.52 6.52 0.60 1.32 +12.0%
835 415 0.90 6.31 6.31 6.31 0.75 1.20 +12.0 %
900 415 0.97 6.26 6.26 6.26 0.47 1.42 +12.0%
1750 40.1 1.37 5.26 5.26 5.26 0.74 1.17 +12.0%
1900 40.0 1.40 5.07 5.07 5.07 0.64 1.35 £12.0%
2000 40.0 1.40 505 5.05 5.05 0.79 117 +12.0%
2450 39.2 1.80 4.46 4.46 4.46 0.71 1.28 +12.0%
2600 38.0 1.96 4.38 4.38 4.38 0.76 1.30 +120%

© Frequency validity of £ 100 MHz only applies for DASY vd.4 and higher (see Page 2), else it is restricted to + 50 MHz. The uncertainty is the RSS

of the ConvF uncertainty at calibration frequency and the uncertainty for the indicated frequency band.

¥ At frequencies below 3 GHz, the validity of tissue parameters (¢ and o) can be relaxed to + 10% if fiquid compensation formula is applied to

measured SAR values. At frequencies above 3 GHz, the validity of tissue parameters (s and o} is restricted to + 5%. The uncertginty is the RSS of

the ConvF uncertainty for indicated target tissue parameters,

Certificate No: ES3-3082_Jul13 Page 10 of 16
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ES3DV3- SN:3052

July 22, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3052

Calibration Parameter Determined in Body Tissue Simulating Media

Relative Conductivity Depth Unect.

f(MHZ)® | Permittivity " (sim)© ConvFX | ConvFY | ConvFZ | Alpha | (mm) {(k=2)
750 55.5 0.96 6.32 6.32 6.32 0.70 1.24 +12.0 %
835 55.2 0.97 6.29 6.29 6.20 0.72 1.22 +12.0%
900 55.0 1.05 6.18 6.18 6.18 0.79 1.20 £120%
1750 53.4 1.49 4.90 4.90 4.90 0.36 1.94 +12.0%
1900 53.3 1.52 4.64 4.64 4.64 0.57 1.48 £12.0%
2000 53.3 1.52 4.72 4.72 472 0.80 1.25 +12.0%
2450 52.7 1.95 425 4.25 425 0.69 1.15 £120%
2600 525 2.16 4.07 4,07 4.07 0.80 0.98 £120%

¢ Fraquency validity of £ 100 MHz only applies for DASY v4.4 and higher (see Page 2), else it is restricted to + 50 MHz. The uncertainty is the RSS

of the ConvF uncertainty at calibration frequency and the uncertainty for the indicated frequency band.

F AL frequencies below 3 GHz, the validity of tissue parameters (s and «) can be relaxed to £ 0% it liquid compensation formula is applied to

measured SAR values. At frequencies above 3 GHz, the validity of tissue parameters (s and o) is restricted to £ 5%, The uncertainty is the RSS of

the ConvF uncertainty for indicated target tissue paramsters.

Certificate No: ES3-3062_Jui13 Page 11 of 16
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Servizio svizzero di taratura
Swiss Calibration Service
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Accredited by the Swiss Accreditation Service (SAS)
The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Ag t for the r gnition of catibration certificates

client AT4 Wireless

l_CALiBRAT_EON CERTIFICATE

Accreditation No.: SCS 108

Certificate No: D750V3-1036_ Jul13.

Object D750V3- SN: 1036

Calibration procadure(s)

e
:Calibration procedure for dipole validation kits above. 700 MHz

Calibration date:

July 17,2013

This calibration certificate documents the traceability to national standards, which realize the physical units of measurements (St).
The measurements and the uncertainties with confidence probability are given on the following pages and are part of the certificate.

All calibrations have been conducted in the closed laboratory facility: environment temperature (22 + 3)°C and humidity < 70%.

Calibration Equipment used (M&TE critical for calibration)

Katja Pokovic

- Technical Manager'

Primary Standards 1D # Cal Date {Certificate No.) Scheduled Calibration

Power meter EPM-442A GB37480704 01-Nov-12 (No. 217-01640) Oct-13

Power sensor HP 8481A US37292783 01-Nov-12 (No. 217-01640) Oct-13

Reference 20 dB Attenuator SN: 5058 (20k) 04-Apt-13 {No. 217-01736) Apr-14

Type-N mismatch combination SN: 5047.3/ 06327 04-Apr-13 (No. 217-01738) Apr-14

Reference Probe ES3DVS SN: 3205 28-Dec-12 (No. ES3-3205_Dect2) Dec-13

DAE4 SN: 601 25-Apr-13 (No. DAE4-601_Apri3) Apr-14

Secondary Standards ID# Check Date (in house) Scheaduled Check

Power sensor HP 8481A MY41092317 18-Oct-02 (in house check Oct-11} In house check: Oct-13

RF generator R&S SMT-06 100005 04-Aug-99 (in house check Oct-11) In house check: Oct-13

Network Analyzer HP 8753E US37390585 S4206 18-Oct-01 {in house check Cct-12) In house check: Cct-13
Name Function Signature

Calibrated by: Leit Klysner . Laboratory Technician e

Approved by:

Issued: July 18, 2013

This calibration certificate shall not be reproduced except in full without written approval of the laboratory.

Certificate No: D750V3-1036_Jul13
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Measurement Conditions

DASY system configuratior, as far as not given on page 1.

DASY Version DASYS V52.8.7
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 18 mm with Spacer
Zoom Scan Resolution dx, dy, dz =5 mm .
Frequency 750 MHz + 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 22.0°C 41.9 0.89 mho/m
Measured Head TSL parameters (22.0+0.2)°C 42.0+6 % 0.90 mho/m + 6 %
Head TSL temperature change during test < 0.5 °G.
SAR result with Head TSL
SAR averaged over 1 ¢m’ (1 g) of Head TSL Gondition
SAR measured 250 mW input power 2.14 Wikg
SAR for nominal Head TSL parameters normalized to 1W 8.49 W/kg =+ 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 250 mW input power 1.40 W/kg
SAR for nominal Head TSL parameters normalized to 1W 5.56 W/kg = 16.5 % (k=2)

Body TSL parameters

The following parameters and calculations were applied.

Temperature Permittivity Conductivity
Nominal Body TSL parameters 22.0°C 555 0.96 mho/m
Measured Body TSL parameters (22.0+0.2) °C 551+6% 0.98 mho/m =6 %
Body TSL temperature change during test <0.5°C s
SAR result with Body TSL
SAR averaged over 1 cm® (1 g) of Body TSL Condition
SAR measured 250 mW input power 2.25 W/kg

SAR for nominal Body TSL parameters

normalized to 1W

8.85 W/kg + 17.0 % (k=2)

SAR averaged over 10 cm’ (10 g) of Body TSL

condition

SAR measured

250 mW input power

1.49 W/kg

SAR for nominal Body TSL parameters

normalized fo 1W

5.88 W/kg = 16.5 % (k=2)

Cerificate No: D750V3-1036_Jul13
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Calibration Laboratory of N
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NS

&~ N Schweizerischer Kalibrierdienst
. =~ ~
Schmid & Partner ili‘ \\:://.5/;: Service suisse d'étalonnage
Engineering AG ;//R\:: Servizio svizzero di taratura
Zeughausstrasse 43, 8004 Zurich, Switzerland “, ///T\\\ R Swiss Calibration Service
(UM

Accredited by the Swiss Accreditation Service (SAS)
The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certificates

Accreditation No.: SCS 108

ciient  AT4 Wireless

CALIBRATION 'QERZTEFI-CATE .

Certificate No: D900V2-1d007_Jul13

Object D900V2 - SN 1d007

OA CAL-05v9 :

Calibration procedure(s) _ ! - : LEnan :
Calibration procedure for dipole validation kits above 700 MHz

Calibration date:

July19: 2013

This calibration certificate documents the traceabitity to national standards, which realize the physical units of measurements (31).
The measurements and the uncertainties with confidence probability are given on the following pages and are part of the certificate,

All calibrations have been conducted in the closed laboratory facility: environment temperature (22 + 3)°C and humidity < 70%.

Calibration Equipment used (M&TE critical for calibration)

Calibrated by:

Name
Israe ‘El-Naouq:

Function
Laboratory Tachnician

Primary Standards 1D # Cal Date (Certificate No.) Scheduled Calibration
Power meter EPM-442A GB37480704 01-Nov-12 {No. 217-01640) Qct-13

Power sensor HP 8481A US837292783 01-Nov-12 {No. 217-01640) Oct-13

Reference 20 dB Attenuator SN: 5058 (20k) 04-Apr-13 (No. 217-01736) Apr-14

Type-N mismatch combination SN: 5047.3 / 08327 04-Apr-13 {No. 217-01739) Apr-14

Reference Probe ES3DV3 SN: 3205 28-Dec-12 {No. E83-3205_Dec12) Dec-13

DAE4 SN: 801 25-Apr-13 (No. DAE4-601_Apri3) Apr-14

Secondary Standards 1D # Check Date (in houss}) Scheduled Check
Power sensor HP 8481A MY41092317 18-0¢t-02 (in house check Qct-11) in house check: Oct-13
RF generator R&S SMT-06 100005 04-Aug-99 (in house check Oct-11) In house check: Oct-13
Network Analyzer HP 8753E US37390585 $4206 18-Qct-01 {in house check Oct-12} In house check: Oct-13

Signature

Issued: July 18, 2013

Approved by: Katjé Pokovic : Technical Mahager

This calibration certificate shall not be reproduced except in full without written approval of the faboratary.

Certificate No: DI00OV2-1d007_Jut13 Page 1 of 8
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Measurement Conditions

DASY system configuration, as far as not given on page 1.

DASY Version DASY5 V52.8.7
Extrapolation Advanced Extrapolation

Phantom Modular Flat Phantom

Distance Dipole Center - TSL 15 mm with Spacéi’

Zoom Scan Resolution

dx, dy, dz =5 mm

Frequency

900 MHz + 1 MHz

Head TSL parameters

The following parameters and calculations were applied.

Temperature Permittivity Condugctivity
Nominal Head TSL parameters 22.0°C 415 0.97 mho/m
Measured Head TSI parameters (22.0 £0.2) °C 416+8% 0.94 mho/m 6 %
Head TSL temperature change during test <0.5°C —
SAR result with Head TSL
SAR averaged over 1 em® (1g) of Head TSL Condition
SAR measured 250 mW input power 2.60 W/kg

SAR for nominal Head TSL parameters

normalized to 1W

10.7 W/Kg = 17.0 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL

condition

SAR measured

250 mW input power

1.68 W/kg

SAR for nominal Head TSL. parameters

normalized to 1W

6.85 W/kg = 16.5 % {k=2)

Body TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Body TSL parameters 22.0°C 55.0 1.05 mho/m
Measured Body TSL parameters (22.0 x0.2) °C 54.8 +6 % 1.03 mho/m £ 6 %
Body TSL temperature change during test <05°C - —
SAR result with Body TSL
SAR averaged over 1 cm® (1 g) of Body TSL Condition
SAR measured 250 mW input power 2.65 W/kg
SAR for nominal Body TSL parameters normalized to 1W 10.7 Wikg + 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Body TSL condition
SAR measured . 250 mW input power 1.72 Wikg
SAR for nominal Body TSL parameters normalized to 1W 6.95 W/kg = 16.5 % (k=2)

Gertificate No: D900V2-1d007_Jut13
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CALIBRATION CERTIFICATE

Acereditation No.: SCS 108

Certiticate No: D1800V2-2d 092 - Juli3

Object D1800V2=SN: 2d099

Calibration procedure(s)

QA CAL-05v9: : : '
Calibration procedure for.dipole validation kits above 700 MHz

Catlibration date:

July 18,2013

This calibration certificate docurments the traceability to national standards, which realize the physical units of measurements (S}
The measurements and the uncertainties with confidence probability are given on the following pages and are part of the certificate.

All calibrations have been conducted in the closed laboratory facility: environment temperature (22 + 3)°C and humidity < 70%.

Calibration Equipment used (M&TE criticai for calibration)

Primary Standards D# Cal Date (Certificate No.) Scheduled Catibration

Power meter EPM-442A GB37480704 01-Nov-12 (No. 217-01640) Oct-13

Power sensor HP 8481A US37292783 01-Nov-12 (No. 217-01640) Oct-13

Reference 20 dB Attenuator SN: 5058 {20k) 04-Apr-13 {No. 217-01736) Apr-14

Type-N mismatch combination SN: 5047.3 7 06327 04-Apr-13 (No. 217-01739) Apr-14

Reference Probe ES3DV3 SN: 3205 28-Dec-12 (No. ES3-3205_Dec12) Dec-13

DAE4 SN: 601 25-Apr-13 (No. DAE4-601_Aprt3) Apr-14

Secondary Standards D # Check Date (in house} Scheduled Check

Power sensor HP 8481A MY41092317 18-Oct-02 (in house check Oct-11) In house check: Oc¢t-13

RF generator R&S SMT-06 100005 04-Aug-89 (in house check Oct-11) In house check: Oct-13

Network Analyzer HP 8753E US37390585 $4206 18-Oct-01 (in house check Oct-12) In house check: Oct-13
Name Function Signature

Calibrated by: Jeton Kastrati Laboratory Te’chni@:ﬂ\'\ MM{/ ,é

Approved by: Katja Pokovic

- Techrical Manager - /Z///'%’

Issued: July 19, 2013
This calibration certificate shall not be reproduced except in full without written approvat of the laboratory.

Certificate No; D1800V2-2d098_Jul13 Page 10f8
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Measurement Conditions

DASY system configuration, as far as not given on page 1.
DASY Version DASY5 V52.8.7
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx, dy, dz =5 mm
Frequency 1800 MHz = 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 22.0°C 40.0 1.40 mho/m
Measured Head TSL parameters (22.0+£0.2) °C 387+68% 1.37 mho/m £ 6 %
Head TSL temperature change during tesf <0.5°C e w—
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measured 250 mW input power 9.67 Wikg

SAR for nominal Head TSL parameters

normalized to 1W

38.9 Wikg = 17.0 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL

condition

SAR measured

250 mW input power

5.08 Wrkg

SAR for nominal Head TSL parameters

normalized to 1W

20.4 W/kg = 16.5 % (k=2)

Body TSL parameters

The foilowing parameters and calculations were applied.

Temperature Permittivity Conductivity
Nominal Body TSL parameters 220°C 53.3 1.52 mho/m
Measured Body TSL parameters 220202y °C 51.4+6% 1.53 mho/m £ 6 %
Body TSL temperature change during test <05°C noes -
SAR result with Body TSL
SAR averaged over 1 cm® (1 g) of Body TSL Condition
SAR measured 250 mW input power 10.0 Wikg

SAR for nominal Body TSL. parameters

normalized to 1W

39.5 Wikg = 17.0 % (k=2)

SAR averaged over 10 cm® (10 g) of Body TSL

condition

SAR measured

280 mW input power

5.30 W/kg

SAR for nominal Body TSL parameters

normalized to 1W

21.0 Wikg = 16.5 % (k=2)

Certificate No: D1800V2-2d0989_Jul13
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Client Certificate No: D2450V2—756_JU|1 3

ICAL!BRATION-CERTIF!CQTE .

Object D2450V2 - SN: 756

Calibration procedure{s}

QACAL-05v8 e _
Calibration procedure for dipole validation kits above 700 MHz:

Calibration date:

July 22,2013

This calibration certificate documents the traceability to national standards, which realize the physical units of measurements (Sh.
The measurements and the uncertainties with confidence probability are given on the following pages and are part of the certificate.

Al cafibrations have been conducted in the closed taboratory facifity: environment temperature (22 + 3)°C and humidity < 70%.

Calibration Equipment used (M&TE critical for calibration)

Primary Standards D # Cal Date {Certificate No.) Scheduled Calibration

Power meter EPM-4424 GB37480704 0t-Nov-12 (No. 217-01640) Oct-13

Power sensor HP 8481A Us37292783 01-Nov-12 {No. 217-01640) Oct-13

Reference 20 dB Attenuator SN: 5058 (20k) 04-Apt-13 (No. 217-017386) Apr-14

Type-N mismatch combination SN: 5047.3 /06327 04-Apr-13 {No. 217-01739) Apr-14

Reference Probe ES3DV3 SN: 3205 28-Dec-12 (No. ES3-3205_Dec12) Dec-13

DAEZ4 SN: 601 25-Apr-13 (No. DAE4-601_Apri3) Apr-14

Secondary Standards 1D # Check Date (in house) Scheduled Check

Power sensor HP 8481A MY41092317 18-Oct-02 (in house check Oct-11) in house check: Oct-13

RF generator H&S SMT-06 160005 04-Aug-99 (in house check Oct-11) In house check: Oct-13

Network Analyzer HP 8783E US37390585 54206 18-0ct-01 (in house check Oet-12) In house check: Oct-13
Name Function Signature

Calibrated by: deton Kastrati - - Laboratory Technigiar ™= € : L/L}-/

Approved by: Kaija Pokovic i+ Technical Manager. ;

Issued: July 22, 2013

This calibration certificate shall not be reproduced except in full without written approval of the laboratory.

Certificate No: D2450V2-756_Jut13
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Measurement Conditions

DASY system configuration, as far as not given on page 1.

DASY Version DASY5 V62.8.7
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 10 mm ' with Spacer
Zoom Scan Resolution dx, dy, dz =5 mm
Frequency 2450 MHz + 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 22.0°C 39.2 1.80 mho/m
Measured Head TSL parameters (22.0+0.2) °C 37.8+6% 1.81 mho/m +6 %
Head TSL temperature change during test <0.5°C - ——
SAR result with Head TSL
SAR averaged over 1 em® (1 g) of Head TSL Condition
SAR measured 250 mW input power 13.4 Wikg
SAR for nominal Head TSL parameters normalized to 1W 53.0 Wikg » 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 250 mW input power 6.20 Wrkyg
SAR for nominal Head TSL parameters normalized fo 1W 24.6 W/kg =+ 16.5 % (k=2)

Body TSL parameters

The following parameters and calculations were applied.

Temperature Permittivity Conductivity
Nominal Body TSL parameters 22.0°C 52.7 1.95 mho/m
Measured Body TSL. parameters (22.0£0.2) °C 5056 % 2.01 mho/m+6 %
Body TSL temperature change during test <05°C w—me
SAR result with Body TSL
SAR averaged over 1 cm® (1 g) of Body TSL Condition
SAR measured 250 mW input power 13.1 W/kyg

SAR for nominal Body TSL parameters

normalized to 1W

51.1 Wrkg = 17.0 % (k=2)

SAR averaged over 10 cm® (10 g) of Body TSL

condition

SAR measured

250 mW input power

6.06 W/kg

SAR for nominal Body TSL parameters

normalized to TW

23.9 Wikg = 16.5 % (k=2)

Certificate No: D2450V2-756_Jul13
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